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Transfer
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f&ENERAL INFORMATION

For parts or service, contact the dealer from whom you purchased this equipment or refer to your F&west
Authorized Onan Parts and Service Center.

To avoid errors or delay in filling your parts order, always give the MODEL, SPEC NO. and SERIAL NO. from the
Onan nameplate

n

MODEL AND SPEC NO.

NO. I I

For handy reference, insert “YOUR”
nameplate information in the spaces above.

M-1 t49

std. #3



mlrxx

Block and Crossbar Assembly (Spec A and El) . . . .. D137 014

Block and Crossbar Assembly (Sp= c) . . . . . . . . . . . . . . . El, E2

Cabinet-Standard (Automatic 2 and 3 Pole) . . . . . . . . . . .A5, A6

Cabinet-Standard (Automatic 4 Pole) . . . . . . . . . . . . . . . .A9, Al ~

Cabinet-Standard (Non-Automatic 2 and 3 Pole) . . . . .A7, A8

Charger-Battery (2 Ampere) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . cl 3

Charger-BatieW (300 Milliampere) . . . . . . . . . . . . . . . . . . . . . ..C~4

Clock-Exerciser . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . %12

Panel-Meter and Lamp .= =.=.... . . . . . . . . . . . . . . . . . . . . . . Al 1 -Al 3

Panei-Mociular Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B1 -134

PanebF?eiay Type . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-5-C8

Panel-Swinging (Spec A) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . aB5-EJ7

Panel-Swinging (Begin Spec B) . . . . . . . . . . . . . . . . . . . . . .. B9-B11

Relay-Auxiliary Starting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C4

F?e!ay-Time Delay Preheat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . c1

Relay-Time Delay Retransfer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . c~

SensoPf3atterY Voltage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 913

Sensor-Over Voltage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 914

SensoFVo!tage (Sing!e Phase)= . . . . . . . . . ● . . . . . . . . . . . . . . . . . . C9

SensorVoltage (Three Phase) . . . ..* . . . . . . . . . . . . . . ..Cl 1,C12

Switch-Retransfer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C2

Switch-Transfer (2 and 3 Pole) . . . . . . . . . . . . . . . . . . . . . . .. DI. D2

Switch-Transfer(2 and 3 Pole Programmed Transition) . . . . D3, 04

Switch-Transfer (4 Pole) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D5, D6

Switch-Transfer (4 Pole Programmed Transition) . . . . . D7, D8

Swithcing Assembly (2and3 Pole) . . . . . . . . . . . . . . . . .. D9. D1O

Switching Assembly (4 Pole) . ..* . . . . . . . . . . . . . . . . . .. DI1. D12



This catalog applies tcJ the OT Transfer Switches as indicated below. Parts are arrar,ged in SediOnS. Each

illustrated ~art is identified by a reference number corresponding to the same referei?ce number in the
parts list for that group. Parts illustrations are typical, Using the MODEL and SPEC NO. from the switch box
nameplate select the parts that apply to your transfer switch. Unless otherwise mentioned in the

description, parts are interchangeable between models. Throughout this cata!og, fro~t of transfer switch is
the door side. Right and ieft sides are determined by facing the cabinet doors.

MODEL IDENTIFICATION

OTUCD
SERIES
OT - Designates

Transfer Switch
Series T-

SWITCH TYPE

U- 2 i%3 Pole
P- 3-Pole, single phase

over-lap switched
neutral

N - 4-Pole, single-phase
over-lap switch
neutral

STARTING CIRCUIT
A Non-Automatic (no-start

c!rcult)
C 2-wire, .24-volt
D 2-wire, 12-volt
E 3-wire, 12-volt

TRANSFER SWITCH COMBINATIONS
D NEMA#lcabinet MHBS-MO

(2) Aux. contacts, both
sides.

H Same as”D” except open
construction.

K Programmed Transition added
to(’D,” 1 -Aux contacts

L. Programmed Transition added
to “H,” 1-Aux. contacts

M Dust-proof cabinet added to
“D.”

N Dust-proof cabinet added to
“K.”

R Same as “D” except no aux.
contacts-Use with non-auto.

s. Same as “H” except no aux.
contacts-Use with non-auto.

100 12 02 C.
. ‘-r

Spec Letter advances
with manufacturing
changes (A 10 B, B
to C,etc. )

Control Accessory Group
10-15 Automatic (not

CSA approved
above 301V)

20-25 Automatic (CSA
approved)

51-55 Non-Automat!c

VOLTAGE CODES

1 120 I@, 2-wire
3 120/240, 1El, 3-w\re
4 120/208, 3@,4-wirt?
4X 2771480, 30, 4-wire
5D 120/240, 30, 4-wire

Delta
7 220/330, 3!D,4-w!re
9X 347/500, 30, 4-wire
NOTE: For 50 Hz add

a “5” in front of
voltage code

AMPERE RATING
100, 150, 225, 280, 400,
600, 800, 1000
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CAB!NET ASSEMBLY ~AIJTOMATIC) -2 AND 3 P(3LE
TRANSFER SWITCH COMBINATIONS D, H,K,L

OT._. _D... -n/___
EF. PART QT’i. PART
40. No. USED DESCRIPTlON

1 HOX CONTROL
301-4300 1 Transfer Switch Combinations D.K
30-4847 1 Transfer Switch Comblnati~ns H,L

/j,- 301-4323 1 Door, Cablne! - Transfer
Switch Gomblnations D.K
(Includes Parts Marked ‘)

3 406-0362 1 ‘Lock, Panel - Transfer Switch
Combinations D,K

4 813-0102 2 ‘Screw, Machine - Round iieaci
(#10-32 x 5/8”) - Transfer
Switch Cornbinatlons D,K

5 861-0008 2 ‘Nut, Hex (#10-32) - Transfer
Switch Comblnatlons D,K

6 853-0008 2 “Washer, Lock - ET (#lr3j -
Transfer Switch Comblnatlons D.K

7 406-0364 2 “Spacer, Door Latch - Transfer
Swttch Comblnatlons D,K

8 HARNESS, WI Fil NG(lncludes Parts Marked~)

9
10
11
12
13
14
15
16

17

338-1049

338-1049
338-1105

338-1105

338-1110

33~-,fj(J7

323-0900
332-1698
406-0363
508-0177
406-0370
332-1356
CLAM P, LOOP
332-1024
332-1414
CLAMP, LOOP
332-0050
332-0050
301-35?4

332-2203

3322205

332-2204

1
2
1

2

2
6

2
1
1

1

Transfer Swttch Corn blnatlons
D and K (Except Voltage Codes
7,9x,57,59x

Transfer Switch Combtnatlons H,L
Transfer Switch Combinations

D and K - Voltage Codes 7,57
Transfer Switch Combination K -

Voltage Codes 9X,59X
Transfer Switch Comblnatfon D -

Voltage Codes 9X,59X
“tBlock, Term!nal (14 place)
tReceptacle, Twlstlock

Strip, Marker
Pin, Hinge
Washer, Nylon
Pin, Latch
Clamp, Loop

Transfer Switch Comblnatlons H,L
Transfer Switch Comblnatlons D,K

Transfer Switch Comb! nations H,L
“l_ransfer Sw]tch Comblnatlons D,K
Plate, Striker - Transfer

Switch Combtnatlons - D,K
Grommet, Rubber - Transfer

Switch Combinations H,L
Strip, Marker - Transfer

Switch Comblnatlons H,L
Strip, Vlarker Transfer

Switch Coniblnatlons H,L
Strip, Marker - Transfer

Switch Comblnatlons H L

REF.
NO.
23

24

25

26

27

28

29

30

31

32

33

34

PART
NC).

812-0084

853-0005

812-0077

860-0008

812-0061

526-0048

860-0006

810-0061

526-0062

871-0007

332-1699

332.1469

QTY.
USED

12

16

4

16

2

2

2

1

2

2

1

1

PART
DESCRIPTION

Screw, Machine - Round Head
(68-32 x 1“’) - Transfer Switch
Comblnat!ons H,L

Washer, Lock ET (#8) -
Transfer Switch Comblnatlons H,L

Screw, Machine - Round Head
(#8-32 x 3/8”) - Transfer
Swttch Comblnatlons H,L

Nut, Hex (#8-32) - Transfer
Switch Combinatmns H,L

Screw, Mach!ne - Round Head
(#6-32 x 3/8”) - Transfer
Switch Combinations H,L

Washer, Flat - Brass ( 172” ID
X 3/8” OD X 1/32” Thk) -
Transfer Switch Combinations H,L

Nut, Hex (#6-32) - Transfer
Switch Combinations H,L

Screw, Mach[ve - Round Head -
Brass (u8-32 x 5/8”) - Transfer
Switch Combinations H,L

Washer, Flat - Brass ( 200” ID
x 1/2” CJD x l/I&’ Thk] -
Transfer Switch Comblna*ions H,l.

Nut, Hex (#8-32) - Brass -
Transfer Switch Combtnatlons H,L

Str, p, Marker - Transfer
SwIfch Combtnattor’rs H,L

Strip, Marker - Transfer
Switch Corn b;nailvns Hi

35 HARNESS, WIRING- INTERCONNECTION- TRANSFER
SWITCH COMB INATlONSH,L (Includes Parts Markedi2)

338-1226 1 Voltage Codes 3,53
338-1227 1 Voltage Codes 4,5 D,4X,54,55D,54X

36 332-2206 2 _EBlock, Terminal (3 Place) -
Transfer Switch Corn blnatlons
H,L (Voltage Codes 3.4.5 L3,4X.
53,54,55 D,54X)

37 332-1541 1 EBlock, Terminal (6 Place)
Transfer Switch Combinations
H,L (Voltage Codes 3,45D.
4x,53,54,55 D,54X)

38 RELAY, INTERPOSING
307-1545 1 Voltage Codes 3,4,5 D,53,54,55D
307-1546 1 Voltage Codes 4X,54X

39 323-1129 1 Guard, Receptacle

40 518-0402 1 Clip

“ - Parts Included in 301-4323 Cabinet Door
t - Parts Included in LViring Harness Assembly
E - Parts Included In 338-1226 and 338-1227

Inter Connection Wlrlng Harness
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CABiNET ASSEMBLY {?40F4-AUTOMAT!C) -2 AND 3 POLE

REF.
No.

2

3

4

5

6

8

9

10

11

12

13

14

15

PART
No.

301 4300

301-4871

406-0362

406-0364

813-0102

861-0008

853-0008

301-3524

301-485’2

301-4863

406-0363

406-0370

508-0177

332-1356

332-1414

CITY.
USED

1

i

1

2

2

2

2

1

1

1

2

1

2

2

6

TRANSFER SWITCH COMBINATIONS D, H,R,S

OT__n_-_:__. –

PART
13ESCRlPT10N

Box, Control - Transfer
Switch Comblnat!ons D.R

Door, Cabinet - Transfer
Switch Combinations D,R
(includes Parts Marked “)

“Loc;k, Panel - Transfer
S)wltch C,ombinatlons D,R

“Spacer, Door Latch - Transfer
Switch Comblnatlons D,Ff

“Screw, Machine - Round tiead
(#Io-32 x 5/8”) - Transfer
Switch Combinations D.F?

“Nut. Hex (#10-32) - Transfer
Switch Comblnatlons D,R

‘Washer, Lock - ET (#IO) -
Transfer Switch Combinations D,R

Plate, Striker - Transfer
Switch Comb/nations D.R

Panel, Meter - Transfer
Switch Combinations EI,R

Pa~el, Meter - Transfer
Switch Combinations H,S

Pin, Hinge - Transfer Switch
Comblnatlons D,R

Pin, Latch - Transfer Switch
Combmahons D,R

Washer, Nylon - Transfer
Switch Comb! nattons D,R

Clamp, Loop - Transfer
Switch Combinations D,R

Clamp, Loop - Transfer
Switch Combinations D,R

REF. PART QTY. PART
NO. N(I. USED DESCFIIPTlON

16 332-0050 1 Clamp, Loop - Transfer
Swftch Comblnatlons D.R

17 HARNESS WIRING
338-1249 1 Transfer Switch Comblnatlons D.R
338-1250 1 Transfer Switch Comblnattons H,S

338-1251 1 Transfer Switch Comblnatlon R
338-1252 I Transfer Switch Comblnailon S

10 308-0481 1 Switch, Selector (Key)
19 308-0480 1 Switch, Push Button
20 PLATE, LEGEND- TRANSFER SWITCH COMBINATIONSH,S

21

22
23

24
25
26
27
28

29

30
31

308-0485 j

308-0486 1
LAMP. INDICATOR
322-0146 1
322-0147 1
338-1258 1
315-0374 1

301-3499 1
315-0375 2
332-1468 1
332-1662 1
815-0387 4

812-0066 2

332-1651 1
508-0074 2

Load - Shed
Normal - Off - Emergency

Normal
Emergency
Harness, Wiring - Lights
Transformed Assembly - Step

Down (Includes Parts Marked t)
tBracket, Transformer Mountlt]g
transformer, Step Down
tBlock, Terminal
tStrlp, Marker
tScrew, Machine - Round Head

(#6-32 X 1/4”)
tScrew, Machine - Round Head

(#6-32 X 3/4”)
tCover, Protect Ion
tWasher, Insulator

Partslnclucjed ln301-4871 Cat)lnet Door

t - Paris Included In Transformer Assembly
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CABINET’ ASSEMBLY {AUTOMATIC) -4 P(3LE - TRANSFER
SW!TCH COMBINATIONS D,K

OT__n -cl /___

REF.
No.

1
~

PART
NO.

301-4510
813-0096

QTY.
USED

PART
DESCRIPTION

Box, Control
Screw, Machine - Round Head

(#10-32 X 1/4”)
Washer, Lock - ET (#IO)
Support, Control Box Cente,
Strike, Catch
Bracket, Disconnect Plug
Screw, Machine - Round Head

(+/10-32 X 7/16”)
Washer, Lock - IT (#l Cl)
Panel, Front
Screw, Machine - Round Head

(1/4-20 X 5/8”)
Washer, Lock - IT (1/4”)
Door, Right Side (Includes

Parts Marked ‘)
‘Bar, Locking - Door
‘Handle, Lock (With Latch) -

Door
Nut, Hex (#8-32)
Washer, Lock - ET (#8)
Door, Left Side
Screw, Machine - RGund Head

(1/4-20 X 1/2”)
Bracket, Swinging Panel
Plate, Meter Panel Mounting
Nut, Hex with Washer (1/4-20)
Screw, Machine - Round Head

(#8-32 X 1/2”)

REF.
NO.

23
24
25
26
27

PART
No.

856-0002
860-0008
150-0302
301-3893
812-0066

QTY. PART
USED DESCRIFIVON

Washer, Lock - EIT (#8)
Nut, Hex (#8-32)
Spacer
Bracket, Terminal Block
Screw, Machine - Round Head

(#6-32 X 3/4”)
Washer, Lock - EIT (,#6)

Guard, Receptacle
Clip, Speed
Eyebolt. Lifting
Harness, Wiring (Includes

Parts Marked A)
AElock, Terminal
A Receptacle, Twistlock

Clamp, Loop
Clamp, Loop
Clip, Tinnerman
Plate, Striker
Pin, Latch
Washer, Nylon
Pin, Hinge

8
2
4
1
2

~

1
2
2
1

1
1
2
6
6
1
1
2
2

1
6

3
4
5
6
7

853-0008
301-4503
406-0420
301-4745
813-0009

6
1
1
1
4

28
29
30
31
32

856-0001
323-1129
518-0402
403-0931
338-1260

8
9

10

854-0010
301-4506
812-0150

4
1
4

33
34
35
36
37
38
39
40
41

332-1697
323-0900
332-1356
332-1414
332-0050
301-3524
406-0370
508-0177
406-0363

11
12

854-0014
301-5133

8
1

13
14

406-0418
406-0253

2
1

15
16
17
18

860-0008
853-0005
301-4499
812-0148

12
12
1
2

42 RELAY, INTERPOSING
307-1545 1 3,4,5 D,53,54155D
307-1546 1 440/480 Volt 4X, 54X

. - Parts Included in 301-5133 Door (Right Side).
A - Parts Included in 338-1260 Wiring Harness.

3Q~..AK7RT“, ”
301-3895
870-0299
812-0079

?Cj

20
21
22

1
1

10
8
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REF. PART (27-Y.
No. NC). USED

1 PANEL. METER
301--4306 1

301-4307 1

301-4308 I

30? .4309 1

301-4310 1

301-4311 1

cl-r ..-.

PART
DESCRIPTlON

With Holes foi-3 Lamps-
Panel Combinations 17,18

With Holes for 6 Lamps anfi
Ammeter - Panel Combinations
1,2,3,4

With Holes for 6 Lamps, DC
Ammeter and AC Voltmeter -
Panel Combinations 5,6,7,8
13,14,15,16

With Holes for 6 Lamps, DC
Ammeter, AC Voltmeter and
Selector Switch - Panel
Combinations 5,6,7,8,13,14,15,16

With Holes for 6 Lamps, DC
Ammeter, AC Ammeter, Voltmeter.
Frequency Meter, Running
Time Meter and Voltage Switch -
Panel Combinations 9,10,11,12

With Holes for 6 Lamps, DC
Ammeter, AC Ammeter, Voltmeter,
Frequency Meter and Running
Time Meter - Panel Combina-
tions 9,10,11,12

2 HARNESS, WIRING-METERS
338-0882

338-0883
338-0885

338-0884
338-0886

338-0887

338-1046

338-0883
338-0883

338-1257

338-1201
3 338-0661

4 338-0659

5 315-0374

6 301-3499

7 315-0375

8 332-1468

9 332-1663

i
1
1
1

1
1

1

1

1
1

1

1
1

1

1

1

2

T

1

Panel Combinations 1,2,3,4
Panel Combinations 5,6,7,8

1 Phase Units
3 Phase Units

Panel Combinations 9,10,11,12
(Includes Terminal Block)
1 Phase Units
3 Phase Units - Voltage

Codes 4,5 D,54,55D
3 Phase Units - Voltage

Codes 4X,9X,54X,59X
3 Phase Units - Voltage

Codes 7,57
Panel Combinations 13,14,15,16

1 Phase Units
3 Phase Units - Voltage

Codes 4,5 D,4X,9X,54,55D,
54x,59

3 Phase Units - Voltage
Codes 7,57

Panel Combinations 17,18
Harness, Wiring - Lamps

(Normal ?.;ld Emergency)
Panel Combinations 2,4,6,8,
10,12,14,16,18

Harness, Wiring - Lamps
(Battery Volts) - Panel
Combinations 3,4,7,8,11,12,
15,16

Transformer Assembly - Step
Down (Includes Parts
Marked ‘) - Panel Combina-
tions 2,4,6,8,10,12,14,16,18

‘Bracket, Transformer
Mounting -Panel Combinations
2,4,6,8,10,12,14,16,18

‘Transformer, Step Down -
Panel Combinations 2,4,6,8,
10,12,14,16,18

‘Block, Terminal - Panel
Combinations 2,4,6,8,10,12,
14,16,18

‘Strip, Marker - Panel
Combinations 2,4,6,8,10,12,
14,16,18

-El !/

REF.
No.

10

12

13

14

15

16

17

18
19

20

21

22

23

24

25

26

27

El
PART QTY. PART
NO. USED DESCRIPTION

~;5-fi387 4

332-1651 1

508-0074 2

332-0537 1

332-1517 ;

315-0377 1

LEN SAN DBEZEL
322-0141 1
322-0141 2
322-0”141 3

322-014; 5
322-0107 1
302-0807 1

322-0146 1

322-0147 1

“Screw, Machine - Pan Head
($6-32 x 1/4”) - Panel
Combinations 2,4,6,8,10,12,
14,16,18

‘Cover, Protection - Panel
Combinations 2,4,6,8,10,12,
14,16,18

‘Washer, Insulating - Panel
Combinations 2,4,6,8,10,12,
14,16,18

Block, Terminal (4 Place) -
Part of Wiring Harness -
Panel Combinations 9,10,11,12

Strip, Marker - Panel
Combinations 9,10,11,12

Transformer, Step Down -
Panel Combinations 9,10,
11,12- Voltage Codes 4X,
9x,54x,59x

Panel Combinations 4,8,12,16
Panel Combination 17
Panel Combinations 2,3,6,7,

10,11,14,15
Panel Combinations 1,5,9,13
Lamp, Indicator - Over Crank
Ammeter, Charge (DC) -

Panel Combinations 1,2,3,4,
5,6,7,8,9,10,11,12,13,14,
15,16

Lamp, Indicator - Normal -
Panel Combinations 2,4,6,8,
10,12,14,16,18

Lam~, Indicator - Emergency -
Panel Combinations ~,4,6,8,
10,12,14,16,18

LAMP, INDICATOR - LOW BATTERY VOLTAGE-
PAN EL COMB INATIONS 3,4,7,8,11,12,15,16
322-0114 ‘i Units with 12 Volt Starting

Circuit (D and E)
322-0126 1 Units with 24 Volt Starting

Circuit (C)
LAMP, INDICATOR -H IGHBATTERYVOLTAGE-
PAN EL C(IMBINATION S3,4,7,8 ,11,12,15,16
322-0115 1 Units with 12 Voft Starting

Circuit (D and E)
322-0127 1 Units with 24 Volt Starting

Circuit (C)
VOLTMETER (AC) - PANEL COMBINATIONS
5,6,7,8,9,10,11,12
302-0421 1 Voltage Codes 3,4,5 D,53,54,55D
302-0422 1 Voltage Codes 4X,7,54X,57
302-0423 ; Voltage Codes 9X,59X
AMMETER (AC) -PANEL COMBINATIONS9,1 O,11,1’2
302-0408 2 Voltage Codes 3,53
302-0408 1 Voltage Codes 4,5 D,4X,7,9X,

54,55 D,54X,57,59X
TRANSFORMER, CURRENT- F’ANELCOMBINATIONS

9,10,11,12
302-0078 2
302-0078 3

METER, FREQUENCY

302-0895 1
302-0894 1
302-0893 1

302-0811 1

Voltaqe Codes 3,53
Voltage Codes 4,5 D,4X,7,9X,

54,55 D,!54X,57,59X
PANEL COMBINATIONS 9,10! 11,12
50 Hertz

Voltage Codes 53,55D,57
Voltage Code 54
Voltag@ Codes 54X,59X

WI Hertz
Voltage Codes 3,5i3,’7



FIEF. PART QTY.
NO. No. l!SED

PART
DESCFiiPTiQN

302-0810 1 Voltage Code 4

302-0809 1 Voltage Codes 4X,9X
28 METER, RUNNING TlhlE

Panel Combinations 9,10,11,12
302-0469 1 Voltage Codes 53,54,55D.57
302-0468 1 Voltage Codes 54X,59X
302-0466 1 Voltage Codes 3,4,50,7

302-0465 1 Voltage Codes 4X,9X
Panel Combinations 13,14,15,16

302-0468 1 Voltage Codes 53,59X

302-0469 1 Voltage Codes 54,550,57

302-0470 1 Voltage Codes 54X

302-0465 1 Voltage Codes 3,9X

302-0466 1 Voltage Codes 4,50,7

REF. PART QTY.
NO. No. Usm

PART
DESCRIPTION

302-0467 1 Voltage Code 4X

29 304-0536 1 Resistor (9000-Ohm, 50 Watt)
Panel Combinations 13,14,15,16
Voltage Code 9X

30 308-0022 f Switch, Selector - Voltage -
Panel Combinations 5,6,7,8,
9,10,11,12

31 J1.MA?ER - PAhl~L CC)MBINATIONS 5,6,7,8,
9,10,11,12
332-0992 3 Voltage Codes 4,5 D,4X,9X,54,

5!5D.54X,59X

332-0592 4 Vo-ltag’e Codes 7,57

. - Parts tncluded in 315-0374 Transformer Assembly.



MQDUI.AR CONTROL ACCESSORY PANEL
ACCESSORY GROUPS 10,11, ?2,13,24,”85,20,21,22,23,24,25
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REF. PART’ QTY.
NC). N(3. USED

1 301-4727 2

‘2 sol .3593 1

3 PLUG, KEYING

332-1276
332-21 ?4

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

4 332-1469
5 332-1699

6
6

8
8

7
7

9
9

9
9

13
13

10
10

14
14
1
1

0-1 --..”c1.... ...... c1/ 5 .._.,_n

PART
DESCRIPTiON

B’acket and Fastener -
Begio Spec B

Cover, Fack - Accessory
Groups 10,11,12,13,20,21,
22,23

Accessory Groups 10 and 20
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 C,54X,57,59X
Spec A
Begin Spec B

Accessory Groups 11,12,13,21,
22 and 23
Voltage Codes 3,53

Spec A
Begit] Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Accessory Groups 14 and 24
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4)(,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Accessory Groups 15 and 25
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Strip, Marker (1 through 12)
Strip, Marker (H, Remote,

B+, Grd, 1 throtjgh 11 and 53)

6 GUIDE, PRINTED CIRCUIT BOARD-ACCESSORY
GROUPS 14,15,24,25
323-0814 12 Spec A
323-1084 12 Begin Spec B

7 301-3487 1 Plate, Cover - Exerciser
clock opening in panel -
Accessory Groups 10,11,15,
20,21,25

8 332-0604 1 Block, Terminal (5 Place) -
Accessory Groups 10,11,15,
20,21,25

REF.
NO.

9

10

11

12

15

15

16

16

17

18

19

19

PART Q“I-Y. PART
No. USED DESCRIPTION

860-0006 2 Nut, Hex (#6-32) - Accessory
Groups 10,11,15,20,21,25

850-0020 2 Washer, Lock - Spring (#6) -
Accessory Groups 10,11,15,
20,21>25

332-1043 1 Jumper, Terminal Block -
Accessory Groups 10,11,15,
20,21,25

CLOCK, PLANT EXERCISER (120 Volt) -ACCESSORY
GROUPS 12,13,14,22,23,24
307-1104 1 50 Hertz
307-1102 1 60 Hertz
300-0780 1 Module, Under Voltage Sensor

(Line) (See Separate Group
for Components)

300-0937 1 Module, Blank - Voltage
Codes 3,53

300-0780 1 Module, Under Voltage Sensor
(Line) - Voltage Codes 4,
5D,7,4X,9X,54,55 D,57,54X,
59X (See Separate Group
for Components)

300-0937 1 Module, Blank - Voltage
Codes 3,53

300-0780 1 Module, Under Voltage Sensor
(Line) - Voltage Codes 4,
5D,7,4X,9X,54,55 D,57,54X,
59X (See Separate Group
for Components)

300-0780 1 Module, Under Voltage $ensor
(Generator) (See Separate
Group for Components)

MODULE, VOLTAGE

300-0847 1 Units with 12 Volt Starting
Circuit (D & E)

300-0848 1 Units with 24 Volt Starting
Circuit (C)

300-0937 1 Module, Blank - Accessory
Groups 10,15,20,25

MODULE, BATTERY CHARGER -Accessory Groups 11,12,13
14,21,22,23,24 (See Separate Groups for
Components)
300-0793 1 Units with 12 Volt Starting

Circuit (D & E)
300-0794 1 Units with 24 Volt Starting

Circuit (C)



FIEF, PART QTY. PAf{ ‘
No. No. USED DEt$c;R!~

,,1) MODULE HY~’J4SS (:; ”I-ARTS” TOP) AC(-,:
1(1 15,20 2k! (St>k>S(li)~{r~ltE?(~lot][?~,f(ll C(]lllp(!fl(,’i.

~[)[] [)92 1 1 [Jm[s wlttl 12 Volt Staftlrl:;
Clrcui! (D & E) Spec A
(0-15 Sec start, 0-10
Ml!)ljte S!()[I)

300-1059 1 ~Jnits with 12 Volt Starting
Cit’cult (D t%.E) - SPeC A
(0-10 Minute Start:
0-10 Minute Stop) - OptIonal

3oo-\0922 1 lJntts with 24 Volt Starting
Clr-cuit (C) - Spec A
(0.. !5 Sec start: ()-?() Mln LJte
St{lf))

30(}- I060 1 Unl[.s with 24 VO!I Start irr{;
CirctJlt (C) - Spt?c A
(O-lo Minute Start,
0-’10 Mirlute Stop) -- C)pt IoP:i!

3Llo-092i 1 E!egln Spec H
71 MO DIJLE, BY-PASS (Transfer) ([; <?eS{+l~;?rat(?C;ro Ll[]s

fOl COnlrJCljlGilt5’j

300-0927 1

300-1675 1

21 300-1188 1

21 .300-0924 1

22 300-0937 1

22 300-0926 1

23 300-0337 1

Accessory Groups 10, ”I”I,12,
13,15,20,’2 1,22,23,25 -
Spec A

Accessory Groups 10, ”11,15,
20.21,25 -t3egin Spec !3

Module, Time Delay-Transfer-
Fietransfer - Accessory Groups
12,13,14,22,23,24- Begin
Spec B (See Separate Groups
for Components)

Module, Time Delay - Transfer
- Accessory Groups 14,24-
Spec A (See Separate GrOUp
for Components)

Module, Blank - Units with
2 Wire Starting Circuit
(C & D)

Module, 2 to 3 Wtre Converter-
Units with 3 Wire Starting
Circuit (E) (See Separate
Group for Components)

Module, Blank - Accessory
Groups 10,11,12,13,15,20,
21,22,23,25

2s fvlC)C)Ui-E, BATTERY VOLTAGE SENSOR-ACCESSORY
GROUPS 14,24 (See Separate Groups for
Components)
300-0796 1

300-0797 1

24A 3(j7.1199 1

24 300-0937 1

25 300-0937 1

26 300- 0!33”/’ 1

26 30!1-0780” 1

Units with 12 Volt Starting
Circuit (D & E)

Units with 24 Volt Starting
Circuit (C)

Relay and Bracket, Retrans-
fer (120 Volt) - Accessory
Groups 12,13,14,22,23,24
Spec A (See Separate GrOLJp
for Components,)

Module, Blank - Acct?ssory
Groups 10,11,15,20,21,25
and Graups 12,13,14,22,23,
24 Elegln Spec B

Module, Ellank - Accessory
Groups 10,11,15,20,21,25
and Groups 12,13,14,22,23.
24 !3egirl Spec B

Module, Blank Accessory
Groups 15.25

Lfiod(Ilc, Over Voltage Sensor

29 300-0937

30 300-0937

31 300-0937

32 307-1058

33 307-1058

34 307-1058

34 307-1058

35 307-1058

36 307-1058
37 338-0677

m
Q-n’
USED

1

1

‘1

1

1

1

1

1

1

1

1

1

1

1

1
1

FARI
DESCRIPTION

14,24 (See Separate Gro(ip
f[jt C{)rnponf?nts)

M(>ij Ul(+ Hl~fll( - ACC(+SSO[~

Grotlps 15,25
McwduIo, Blank - Accessory

GrOLJp 14 vC)lta~6? cOd W
3,53

Module, Over Voltage Sensor
(Line) Accessory Group 14-
Voltage Codes 4,5 K),7,4X,9X,
54,55 D,57,54X,59X and
Accessory Group 24 (See
Separate Group f(Jr Cc>mponent

Module. Blank - Accessory
GrOU;J~ 1~,~!i

Mod II Ic?,Bli;nk - Acct,ssory
c~r{}{jp 14 - Vollage Codes
.3,53

Module, (lver Voltage S[?rlsor
([. }rle) Accw,sory Group 14 -
Voltage Codes 4,5[I,7,4X,
9X,54,55[) 57,54X, and

Accessory Group 24 (Se~?
Separate Group for Components

Module, Blank - Accessory
Groups 14,15.24,25

Module, Blank - Accessory
GrOLJpS 14,15,24,25

Mod LJle, Blank - Accessory
Groups 14,15,24,25

Relay, interposing - I..ine
(12 Volt) - Accessory Groups
10,11,12,13,14,15

Relay, Intt?rposing - Genera-
tor (12 Volt) - Accessory
Groups 10,11,12,13,14,15

Relay, Timer (12 Volt) -
Accessory Groups 12,13,14,
15,22,23124,25- Spec A

Relay, Retransfer (12 Volt)
Accessory GrOtJpS 13,15,23,
25- Begin Spec B

Relay, Over Voltage - Line
(12 Volt) - Accessory Groups
14,15,24,25

Relay, Start - Begin Spec B
Harness, Wiring - Timer

Motor - Accessory Groups
12,13,14,15,22,23,24,25
Spec A (Includes Parts
Marked ‘)

38 HARNESS, WIRING - RETRANSFER-ACCESSORY
GROUPS 13,15,23,25
338-0664 1 Spec A
338-1136 1 Begin Spec B (Includes

Parts Marked A)
39 HARNESS, WIRING-OVERVOLTAGE-ACCESSORY

GRO1.JPS 14,15,24,25 (lnclLldes Parts Marked ‘t)
338-0668 1 ‘Joltage Codes 3,53- Spec A
338-0657 1 Voltage Codes 4,5 D,4X,7,9X,

54,55 D,54X,57,59X - Spec A
238-1137 1 Voltage Codes 3,53- Beglrl

Spec E3
338-1134 1 Voltage Codes 4,5 D,4X,7,9X,

54,55 [;54X.57,59X - f3egin
Spec B

40 HAFiNF(”~C F3AT-I E.RYVOL1”AGE- ACC;ESSORYGROUPS- ,. d
14 15 24 2 P t M k d



MODULAR CONTROL ACCESSORY PANEL
ACCESSORY GROUPS 10,1~,’12,33,14,fi5,20,21,22,23,24,25

cYr’___. _-n/ LIEl
REF. PART QTY. PART
No. No. USED DESCRIPTION

338-0658 1 Spec A
338-1135 1 Begin Spec B

41 }HARNESS, 1-0 PREHEAT - ACCESSQRY GROUPS
15,25 (includes Parts Marked u)
338-0770 1 Spt?c A
338-1138 1 Begin Spec B

42 SPRING, RELAY HOLD-DOWN

REF. PART QTY. PART
No. NO. USED DESCRIPTION

307-1157 1 Accessory Groups 12,13,14.23,24
307-1157 2 Accessory Groups 15,25 49

43 308-0321 1 Switch, Manual & Automatic -
Accessory Groups 13,15,23,25 50

44 308-0175 1 Switch, Retransfer - Accessory
Groups 13,15,23,25

45 332-1516 1 Strip, Marker (1 thru 6) -
Accessory Groups 14,15,24,25

46 HOUSING,l-ERMINAL BOARD-PC
,

332-2107 3 tAccessory Groups 14,15,24,25- A-
Vottage Codes 4,5 D,4X,7,9X, t-
54,55 D,54X,57,59X

332-2107 1 -tEAccessory Groups 14,15,24,25 E-
332-2107 1 OAccessory Groups 15,25

47 TERMINAL PC BOARD c2-

332-2108 18 tAccessory Groups 14,15,24,25-

Voltage Codes 4,5 D.4X,7,9X,
54,55 D,54X,57,59X

332-2108 1c1 QAccessory Groups 14,15,24,25
332-2108 6 +Accessory Groups 14,15,24,25-

Voltage Codes 3,53
332-2108 13 CIACCWSOry Groups 15,25

48 323-0765 1 ‘Al_ Socket Relay - Accessory
~r~ups 14,15,24,25

357-0004 1 ‘A% Diode, Rectifier - Accessory
Groups 14,15,24,25

332-0699 1 ZBlock, Terminal - Accessory
Groups 14,15,24,25

Parts Included In 338-0677 Harness Assembly.
Parts Included In 338-1136 Harness Assembly.
Parts Included in 338-0657,338 -0668,338-1 134
and338-1 137 Harness Assemblies.
Parts Included in 338-0658 and 338-1135
Harness Assembly.
Parts Included in 338-0770 and 338-1138
Harness Assembly.
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SWINGING PANEL ASSEMBLY - SPEC A
ACCESSORY GROUPS 10,11,12,13,14,15,20,21 ,22,23,24,25

(x- -–. ---
RFF. PART CITY. PART
No. No. USED DESCRIPTION

l’ANELASStiMBl_ Y, SWl N(31NG-[;OMPLETE
Accessory Group 70

300-1 3% 1 Voltage Codes 3.53
300-1395 1 Voltage Codes 4,5D,4X

54,55 D<54x,59X
300-1521 1 Voltage Codes 7,57

._.,. .. ...

9X,

1
2
:3

4

5
6
7
8

8A

Access;ry Groups 11,12,13,14,15
300-1133 1 Voltage Codes 3,53
300-1134 1 Voltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
300-1406 1 Voltage Codes 7,57
3001433 1 Accessory Group 20
300-1431 1 Accessory Groups 21,22,23,24,25
301-3777 1 Panel Swinging
323-0814 20 Guide, PC Board
307-115’? 2 Spring, Relay Holddown (All

Except Accessory Groups
20,21,22,23,24,25)

HARNESS, WIRING - MAIN - NOT ILLUSTRATED
Accessory Group 10

338-1022 1 Voltage Codes 3,53 (Includes
Parts Marked ‘)

338-1021 T Voltage Codes 4,5 D,4X,9X,
54,55 D,54X,59X (Includes
Parts Marked A)

338-1085 1 Voltage Codes 7,57 (Includes
Parts Marked t)

Accessory Groups 11,12,13,14,15
338-0776 1 Voltage Codes 3,53 (Includes

Parts Marked C)
338-0777 1 Voltage Codes 4,5 D,4X,9X,54,

55 D,54X,59X (Includes
Parts Marked D)

338-1034 1 Voltage Codes 7,57 (Includes
Parts Marked #)

338-1045 1 Accessory Group 20 (Includes
Parts Marked @)

338-1043 1 Accessory Groups 21,22,23,
24,25 (Includes Parts
Marked W)

332-1486 1 “AtEo#Om Block, Terminal
332-1487 1 ‘Atj2cI#0m Block, Terminal
323-0765 2 ‘AtEn#O=Socket, Relay
HOUSING, PRINTED CIRCUIT BOARD

Accessory Group 10
332-1271 6 ‘Voltage Codes 3,53
332-1271 9 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1271 8 tVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
332-1271 7“ EVoltage Codes 3,53
332-1271 9 #D Voltage Codes 4,5 D,4X,9X

54,55 D,54X,59X,7,57
332-1271 8 OAccessory Group 20
332-1271 9 ❑Accessory Groups 21,22,23,

24,25
TERMINAL, PRINTED CIRCUIT BOARD

Accessory Group 10
332-1269 37 ‘Voltage Codes 3,53
332-1269 47 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1269 47 tVoltage Codes 7,57

Accessory Groups 11,12,13,
14,15

332-1269 41 EVoltage Codes 3,53
332-1269 51 #o Voltage Codes 4,5 D,4X,9X

54,55 D,54X,59X,7,57
332-1269 48 OAccessory Group 20
332.126~ 51 OAccessory Groups 21,22,23,

24,25

-n/n._. rl
REF. PART QTY. PAFIT
No. NO. USED DESCRIPTION

9 332-1280 12 ‘fjtE[]#<~aTerr~~lnal, Flelay So(; k~t
10 357-0023 2 ‘IL’tZc.l#Re?ctt fler, Diode (Not used

on Accessory Groups 20,
21,22,23,24,25)

11 332. I 1343 3 ‘A1-ErlM3?lJumper, Terminal
12 332-1468 1 ‘AtKCl#@nBlock, “Terminal (12 Place
13 332-0795 1 ‘A2t L”l#@~Block, Termlnal(16 Place
14 301-3765 2 Plate, Panel Interlock
15 503-0679 1 Hose, Insulating
16 323-0901 1 Plug, Line Disconnect
17 405-1872 1 ClIp, Door
18 TRANSFORMER ASSEMBLY, STEP DOWN (Includes

Parts Marked “)
315-0374 1 units with Voltage Codes

3,53 (l-Phase)
315-0374 2 Units with Voltage Crdes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

19 “BRACKET, TRANSFORMER MOUNTING
301-3499 1 Units with Voltage Codes

3,53 (l-Phase)
301-3499 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

20 TRANSFORMER, STEP DOWN
315-0375 2 Units with Voltage Codes

3,53 (l-Phase)
315-0375 4 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

21 “TERMINAL, BLOCK
332-1468 1 Units with Voltage Codes

3,53 (l-Phase)
332-1468 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

22’’ STRIP, MARKER
332-1663 1 Un{ts with Voltage Codes

3,53 (l-Phase)
332-1663 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

23 “SCREW, MACHINE-PAN HEAD -CROSS RECESSED
(#6-32x 1/4”)
815-0387 4 Units with Voltage Codes

3,53 (l-Phase)
815-0387 8 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

24 “SCREW, MACHINE-ROUND HEAD (#6-32x3/4”)
812-0066 2 Units with Voltage Codes

3,53 (l-Phase)
812-0066 4 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57,
59X (3-Phase)

25 “’COVER, PROTECTIVE
332-1651 1 Units with Voltage Codes

3,53 (l-Phase)
332-1651 2 Units with Voltage Codes

4,5 D,4xi7,54,55D,54 x557,
59X (3-Phase)

26 ‘“WASHER, INSULATCJR
508-0074 2 Units with Voltage Codes

3,53 ( l-Phase)
508-0074 4 Un~ts with Voltage Codes

4,5 D,4X,7,54,55D,54 X57
59X (3-Phase)

2? SCREW, MAC HINE-FIOUNDHEAD (#6-32x3/8”)
Accessory Group 10

812-0061 8 Units with Voltage Codes 3,53



‘1
-.

cl-r .
&~~~ PANT G!T%’< PART
No. 840. tJ$ELl DESCRIPT!LIN

8 124X)61 73 Untts with Vo!tuge !%des
4,5 D,4X,7,9X,54,55 D,.%X,
~~,~g~

Accesw3ry C5roups ?1,12,13,14,15
8120361 12 LJnlts with Voltage Codes 3,53
872-0061 13 Units wth Voltage Code%

4,5 D14X,7,9X,54,55 D,54X4
57,59X

812“006 1 9 Accessory ~FGU~ 20
812-0061 11 Accessory Groups 21,22,23,

24,25
28 fill 2-0066 2 Screw, Machine - RotJnd Head

(#6-32 x 3/4”)
29 NUT, E{EX-MACHINE ($6-32)

Accessory Group 10
880-0006 10 Units with Voltage Cocks

3,53
860-0006 15 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X

Accessory Groups 11,12,13,14,15
B60-00C6 12 Units with Voltage Codes

3,53
860-0006 15 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

860-0Q06 11 Accfssory Group 20
860-0006 13 ~‘ Accessory Groups 21,22,23,

24,25
30 WASHER, LOCK - EXTERNAL TOOTH (#6)

PART
$%0.

PAFJ’T
DESCRIPTION

c18mp, cable
~~$”l$~~r (& Qhr?>, 75 Vvat?) -

Tapped - Accessory Groups
11,12,13,14,15,21,22,23,
24,25

SCreW, Machine - Round Hea
(#1(K32 x 6-1/2”} - Accessor
Groups 11,12,13,14,15,21,
22,23,24.25

Nut, f+!?X (#10-32) -
Accessory Groups 11,12,13,
14,15,21,22,23,24,25

Washer, Lock - External
L@ck (#IO) - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

Washer, Centering - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

Holder, Fuse - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

813-0116

52

53

!370-0053

853-oooa

54

55

56

3044006

321-0178

FUSE
321-0180

321-0110

315-0379

Accessory Groups 11,12,13
14,15 (2 Ampere)

Accessory Groups 21,22,23,
24,25 (1 Ampere)

Transformer, Battery Charger
Accessory Groups 11,12,13,
14, i5,2i ,22,23424,25

Bushing, Rubber - Accessory
Groups 11,12,13,14,15

Screw, Machine - Round Hea
(#10-32 x 7/16”) - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

Diode - Accessory Groups
20,21,22,23,24,25

Screw, Machine - Round Hea
(#8-32 X 3/4”) - ACCeSSOfy
Groups 20,21,22,23,24,25

Nut, Hex (#8-32) - Accessoty
Groups 20,21,22,23,24,25

Washer, Lock - External
Lock (#8) - Accessory
Groups 20,21,22,23,24,25

Relay, Power - Accessory
Groups 20,21,22,23,24,25

Bracket, Harness - Accessory
GrOUpS 20,21,22,23,24,25

Clip, Wire - Accessory
Groups 20,21,22,23,24,25

Switch, Test Transfer
Switch, Selector

57

AccessoW Gro”up 10
Un!ts with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
Units with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accessory Group 20
Accessory Groups 21,22,23,24,25
Spacer, Terminal Board
Clip, Wire
Control, Start Suppressions

(Includes Parts Marked **”)
**” Bracket, Starter Suppression
““*Clamp, C8pacitor Mounting
***Capacitor, Electrolytic
**’Grommet, Rubber
**” Flesistar (.33-Ohm, 3 Watt)
‘“*Diode
“**Screw, Machine - Round Head

(#4-40 X 3/16”)
***Washer, Lock - Spring (#4)
*“’Terminal, Stud - Tapped
*“*Screw, Machine - Round Head

(#6-32 X 1/2’)
““Wwsher, Lock - External

Tooth (#6)
‘e’Nut, Hex - Machine (ff&-32)
“k”Screw, Machine - Round Mead

(#6-32 x 3//3”)
Screw, Tapr~Ing . F%2und I-@ad

58

59

503-0721

813-0099
853-0003

853-0003

10

15

60

61

357-0029

812-0082
E53-0003

8530003

12

15

62

63

860-0008

853-1005
853-0003
853-0003
332-1485
332-0050
300-1440

11
13
2
1
1

31
32
33 307-1537

301-4235

332-0052

308-0321
308-0322

64

65

66

67
68

34
35

?
38
39
40

301-4316
356-0070
356-0069
6oa-ooo5
35242159
357-0028
812-0025

3
3
1

41
42
43

850-0011
332-1998
812-0063

* - Parts Included in338-1022 Harness Assembly
A - Parts included in338-1021 l-+arness Assembly.
t - Paris Included in338-1085 Harness Assembly
& - Parts Included in 338-0776 Harness Assembly.
~ . parts Included in 338-0777 Harness Assembly.
#- Parts Included ln%38-1034 Harr}ess Assembly.
@ - ia~rts Included tnN8-l~J45 Harnms Assembly.
* - Parts included in 3381043 I-i@rness Assi?;rnbly,
*. - Parts Included ln315-0374 Transfomer A$$embly

. . . - Parts lnclucfsml in300-1440 Stafi S~Jppression Controt

44 3

45
46

47 4
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SWINGING PANEL ASSEMBLY - BEGIN SPEC B

ACCESSORY GROUPS flo,ll ,12,13,14,15,20,21,22,23,24,25

REF.
No.

1
2
3

4

5
6
7

7

8

8A

o-r -... .– ..-- ... ..-

PART QTY. PART
No. USED DESCRIPTION

PAN EL ASS EM BL.Y,:; WI N{; IN G-COMPLETE
Accessory Group 10

300-1632 1 Voltage Codes 3,53
300-1631 1 Voltage Codes 4,5 D4X,9X,

54,55 D,54X,59X
300-1689 1 Voltage Codes 7,57

Accessory Groups 11,12,13,14,15
300-1630 1 Voltage Codes 3,53
300-1629 1 Voltage Codes 4,55,4X,9X,

54,55 D,54X,59X
300-1649 1 Voltage Codes 7,57
300-1634 1 Accessory Group 20
300-1633 1 Accessory Groups 21,22,23,24,25
301-4673 1 Panel Swinging
323-1084 24 Guide, PC Board
307-1157 3 Spring, Relay Holddown (All

Except Accessory Groups
20,21,22,23,24,25)

HARNESS, WI R!NG - MAIN - NOT ILLUSTRATED
Accessory Group 10

338-1157 1 Voltage Codes 3,53
(Includes Parts Marked ‘)

338-1156 1 Voltage Codes 4,5 D,4X,9X,
54,55 D,54X,59X (Includes
Parts Marked A)

338-1195 1 Voltage Codes 7,57
(Includes Parts Marked :)

Accessory Groups 11,12,13,14,15
338-1155 1 Voltage Codes 3,53

(Includes Parts Marked E)
338-1139 1 Voltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X (Includes
Parts Marked ❑)

338-1185 1 Voltage Codes 7,57
(Includes Parts Marked #)

338-1159 1 Accessory Group 20 (includes
Parts Marked 0)

338-1158 1 Accessory Groups 21,22,23,
24,25 (Includes Parts
Marked ❑)

332-1486 1 ‘AtCo#@MBlock, Terminal
332-1487 1 “At!Zo#OMBlock, Terminal
323-0765 3 ‘At!ZO#Socket, Relay - Accessory

Groups 10,11,12,13,14,15
323-0765 1 OMSocket, Relay - Accessory

Groups 20,21,22,23,24,25
HOUSING, PRINTED CIRCUIT BOARD

Accessory Group 10
332-2107 6 “Voltage Codes 3,53
332-2107 8 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-2107 8 tVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
332-2107 7 EVoltage Codes 3,53
332-2107 9 #oVoltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,59X,57
332-2107 8 @Accessory Group 20
332-2107 9 ❑Accessory Groups 21,22,23,24,25
TERMINAL, PRINTED CIRCUIT BOARD

Accessory Group 10
332-1269 36 ‘Voltage Codes 3,53
332-1269 46 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1269 46 tVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
332-1269 40 EVoltage Codes 3,53
332-1269 50 #u Voltage Codes 4,5 D,4X,9X,

54 55 D 54X 59X 7 57

REF. PART C!T’f. PART
No. No. USED DESCRIPTION

332-1269 46 lBAccf?ssory Groups 21,22,23,24,25
9 332-1280 12 ‘AtEn#OrmTermlnal, Relay Socket

10 3570023 :3 “At-Ea#Rectlfler, Diode (Not Used
on Accessory Groups 20,21,
22,23,24,25)

11 332-1043 3 “AtEO#OMJumper, Terminal
12 332-1468 1 ‘At Eu#OBBlock, Terminal (I2 Place)
13 332-07!35 1 ‘AQt U#27~B!ock, Terminal ( !6 Place}
14 301-3765 2 Plate, Panel Interlock
15 503-0679 1 Hose, insulating
16 323-0901 1 Plug, Line Disconnect
17 405-1872 1 Clip, Door
18 TRANSFORMER ASSEMBLY, STEP DOWN (Inciudes

Parts Marked ‘ * )
315-0374 1 Units with Voltage Codes

3,53 (l-Phase)
315-0374 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

19 “BRACKET, TRANSFORMER MOUNTING
301-3499 1 Units with Voltage Codes

3,53 (l-Phase)
301-3499 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

20 ‘“TRANSFORMER, STEPDOWN
315-0375 2 Units with Voltage Codes

3,53 (l-Phase)
315-0375 4 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

21 “BLOCK, TERMINAL
332-1468 1 Units with Voltage Codes

3,53 (l-Phase)
332-1468 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

22’” STRIP, MARKER
332-1663 1 Units with Voltage Codes

3,53 (l-Phase)
332-1663 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

23 “’SCREW, MACHINE-PAN HEAD-CROSS
RECESSED (#6-32 X 1 /4”)
815-0387 4 Units with Voltage Codes

3,53 (l-Phase)
815-0387 8 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

24 “SCREW, MACH IN E- ROUND HEAD (#6-32x3/4”)
812-0066 2 Units with Voltage Codes

3,53 (l-Phase)
812-0066 4 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57
59X (3-Phase)

25 “COVER, PROTECTIVE
332-1651 1 Units with Voltage Codes

3,53 (l-Phase)
332-1651 2 Units with Voltage Codes

45D,4X,7,54,55D,54 X,57,
59X (3-Phase)

26’”WASHER, INSULATOR
508-0074 2 Units with Voltage Codes

3,53 (l-Phase)
508-0074 4 Un!ts with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57,
59X (3 Phase)
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Cl-w.
USED

1

‘1

1

5

fj

2

1

1

1

1

1

4

2

5

5

5

2

1

2

1
1
1

FIEF [J~p$~

?4(?. f’dci.

‘4/{ .’!:;:’- l~ls$l
!), l
,.. . , “-)\-@041.l

51 81:3-01 1(;

!>2 8~o-f.x J53

53 85.3-O(KM

54 304-0006

55 321-0178

56 FUSE
321-0180

321-0110

57 315-0379

58 503-0721

59 813-0099

60 357-0029

61 812-0082

62 860-0008

63 853-1005

64 307-1537

65 301-4235

66 332-0052

67 308-0321
68 308-$322
69 307-1157

(:lafll [l, Cabl!.?
Rf~slsttll (&Oh!!”ll, 75 watt)

“r:kpp(?c.!- Acft!ssory Clrcl.rps

11,1:~,1:3.14,15,21,2 :~,23,
24,25

Screw, Maclllne - Round Heac
(# IO-32 x 6- 1/2”) - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

hjl.Jt, HcX ({/10-32) - ACC{?SSOry

Groups 11,12,13,14,15,
21,22,23,2425

Washer, Lock - Exlc?r”nal Lock
(~10) - Accessory Groups
11,12,13,14,15,21,22,23,
24,25

Washer, Cerlterir~g -Accessory
Groups 11,12 .13,14, ”15,
21,22,23,24,25

Holder, Fuse - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

26

33

29
31

28 812-0066 2 Screw, M:ctllne’ - Round Head
(#E-32 X 34”)

29 NUT, HEX- MACHlNE(#6-32)
Accessory Group 10

860-0006 24 Units with Voltage Codes
3,53

860-0006 31 Un!ts with Voltage Codes
4,5 D,4X,7,9X,54,55 D54X,
57,59x

Accessory Groups 11,’12,13,14
860-0006 28 Units with Voltage Codes

3,53
860-00G6 35 Units with Voltage Codes

4,5 D,4X,7,9X354,55 D,54X,
57,59x

860-0006 31 Accessory Group 20
860-0006 33 Accessory Groups 21,22,23,24

30 WASHER, LOCK - EXTERNAL TOOT’H (#6)

15

25

Accessory Groups 11,12,13,
14,15 (2 Ampere)

Accessory GrOllpS 21,22,23,
24,25 (1 Ampere)

Transformer, Battery Charger
ACC~SSO~YGioups 11,12,13,
14,15,21,22,23,24,25

Bushlrrg, Rubber - Accessory
Groups 11,12,13,14,15

Screw, Machine - Round Head
(#10-32 x 7/16”) - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

Diode - Accessory Groups
20,21,22,23,24,25

Screw, Machine - Round Head
(#8-32 x 3/4”) - Accessory
Groups 20,21,22,23,24,25

Nut, Hex (#8-32) - Accessory
GrOLJpS 20,21,22,23,24,25

Washer, Lock - External
Lock (#8) - Accessory Group
20,21,22,23,24,25

Relay, Power - Accessory
Groups 20,21,22,23,24,25

Bracket, Harness - Accessory
Groups 2CJ,21,22,23,24,25

Cli[~, Wire - Accessory
Groups 20,21,22,23,24,25

Switch, Test Transfer
Swttch, Selector
Sprtng, Relay Hold --dOwn

Accessory Gro’up’10
24 Units with Voltage Ccjdes

3,53
31 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

853-0003

853-0003

Accessory Groups 11,12,13,14,15
Units with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X

Accessory Group 20
Accessory Groups 21,22,23,24,25
Spacer, Terminal Board
CIIP, Wire
Control, Start SuppressIon

(Includes Parts Marked ““”)
““ Bracket, Starter Suppression
‘“”Clamp, Capacitor Mounting
‘“’ Capacdor, Electrolytic
“i’ Grommet, FIUbber
“’Fieslstor’ ( 33-Ohm, 3 Watt)
‘i’ Diode
““screw, Machine - Round !-iead

(//4-40 X 3/16”)
“’Wash[?r, Lock - Spring (#4)
“’”Terr~llr!;31, stud - Tapped
‘i’ Screw, Machine - HolJnd Head

(tifi-~i? x “1,’2”]
““Was!}~r Lock - Ext(?rna!

l-(”)otll (~J(3)

““-N~~i l-f~x KJtACl\Ir”IC !kG32~
““S(.rew M:t:;!lili(: F30iJ:”id }il:!il~~

,$;~-~,p x :3 8“)
f)ctew1 a[jpl’nt~ ii(.)l.lrxi t{eac.

853-0003

853-0003

28

35

853-0003
853-0003
332-1485
332-0050
300-1627

31
33
231

32
33

34
35
36
37
38
39
40

301-4316
356-0070
356-0069
508-0005
352-0159
357-0028
812-0026 3

850-0011
332-1998
812?-0063

44

3
,.,/



11
12

13

9

EXERCBSER CLOCK KIT - OPTIONAL WIRE IN
ACCESSORY GROUPS 10,1!,15,20,21,25 (60 HERTZ)

O-T –.. –. -..- .. . ‘- cl / c1 ..... ....

.
3

\

‘s
o 0/’

o 0

REF. PART Q-l’Y. PART’
NO. NO. USED DESCRIPTION

KIT, EXERCISER CLOCK (COMPLETE) -60 Hertz
307-1652 1

307-1648 1

307-1650 1

1 SWITCH, TIME
307-1103 1

307-1102 1

307-1102 1

2 33?3-1189 1

Accessory Groups 10,20,
Voltage Codes 3,4,5D,7

Accessory Groups 10,20,
Voltage Codes 4X,9X (Includes
Leads)

Accessory Groups 11,15,21,
25, Voltage Codes 3,4,4X,
5D,7,9X

240 Volt, 60 Hertz - Accessory
Groups 10,20- Voltage Codes
3,4,5D

120 Volt, 60 Hertz - Accessory
Groups 10,20- Voltage Codes
4X,9X

120 Volt, 60 Hertz - Accessory
Groups 11,15,21,25- Voltage
Codes 3,4,4X,5 D,7,9X

Harness, Wiring - Accessory
Groups 10,20- Voltage
Codes 3,4,5D,7X

,4 ‘4

REF.
NO.

3

4

5

6
7
8

9

10
11
12
13

‘-

2

PART
NO.

332-0942

315-0379

812-0079

860-0008
853-0005
332-1484

301-3487

332-0604
860-0006
850-0020
332-1043

3

LI

T
1

QTY. PART
USED DESCRIPTION

12

1

4

4
4
1

1

1
2
2
1

Tie, Cable - Accessory
Groups 10,20

Transformer, Battery Charger -
Accessory Groups 10,20,
Voltage Codes 4X,9X

Screw, Machine - Round Head
(#&3-32 X 1/2”)

Nut, Hex - Machine (#8-32)
Washer, Lock - ET (#8)
Terminal Block Assembly,

Exerciser Clock Bypass
(Includes Parts Marked ‘)

“Plate, Exerciser Clock
Opening Cover

‘Block, Terminal
‘Nut, Hex - Machine (#6-32)
*Washer, Lock - Spring (#6)
●Jumper

Parts Included in 332-1484 Exerciser Clock
Bypass Assembly.



BATTERY VOLTAGE SENSOR PACKAGE “ OPTIONAL WIRE IN

11

ACCESSORY GROUPS 31,12,13,21,22,23

(IT — ... . — –-. - — / n .–-..

FIEF,
w.

@+. J

//

<’
I. .

L 1 . ...1

6

PART (a-w.

7

l/---”

PART

2

\

. .., \,)
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\

i. ..-, \

[- ; 13

I ~,
(,
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REF. PART al-v.
No. No. USED

8 31:?-(%06:!
,-,,:

PART
DESCRIPTION



2

OVER VOLTAGE SENSOR KIT - OPTIONAL WIRE IN
ACCESSORY GROUPS 10,11,12,13,20,21,22,23

oT_––_-.-. /cl_cl

REF. PART QTY.
NO. NO. USED

1

2
3

4

5

6

!!k---

,>
I
,

1.

. . . . .
. . .

6’

\

10

PART
DESCRIPTION

SENSOR KIT, OVER VOLTAGE (Complete)
300-1020 1 1 Phase Units
300-1021 1 3 Phase Units
SENSOR, VOLTAGE
300-0780 1 1 Phase Units
300-0780 3 3 Phase Units
307-1058 1 Relay
G~JIDE, PRINTED CIRCUIT BOARD

Spec A
323-0814 2 1 Phase Units
323-0814 6 3 Phase Units

Begin Spec B
323-1084 2 1 Phase Units
323-1084 6 3 Phase Units
PLUG, KEYING
332-2114 1 1 Phase Units
332-2114 3 3 Phase Units
TIE, CABLE
332-0942 25 1 Phase Units
332-0942 36 3 Phase Units
HARNESS, WIRING (Includes Parts Marked’)
338-0668 1 1 Phase Units

“’%=--’

..

~

/=’ “-
<,,.

/
3’ i,,

REF. PART fJTY. PART

NO. NO. USED DESCRIPTION

7

8

9
10
11

12

13

14

,

338-0657 1 3 Phase Units
‘HOUSING, PRINTED CIRCUIT BOARD TERMINAL

332-2107 1 1 Phase Units I

332-2107 3 3 Phase Units
“TERMINAL, PRINTED CIRCUIT BOARD

332-2108 6 1 Phase Units
33~-2108 18 3 Phase Units
323-0765 1 “Socket, Relay
357-0004 1 “Rectifier, Diode
SCREW, MACH INE-ROUNDHEAD (#6-32x318”)
812-0061 4 1 Phase Units
81~-()()61 8 3 Phase Units
WASHER, LOCK - ET (#6)
853-0008 4 1 Phase Units
853-0008 8 3 Phase Urlits
NuT, HEx-MACHl NE(#6-32)
860-0006 4 1 Phase Units
860-0006 8 3 Phase Units
307-1157 1 Spring, Relay Hold-down

- Parts Included in Wiring Harness Assembly.



PREHEAT TIME DELAY KIT - OPTlONAL WIRE IN
ACCESSORY GROUPS 10,11,12,13,14,20,21,22,23,24

(3T ---- .W -.– ----
.—,- /R_E1

“m)====I

1

/

4

5

,./

REF. PART QTY. PART
No. No. USED DESCRIPTION

KIT, TIME DELAY- PREHEAT (Complete)
300-1800 1 Spec A
300-1107 1“ Begin Spec B

1 300-1072 1 Module, Preheat Time Delay
(See Separate Group for
Components)

2 GUIDE, PRINTED CIRCUIT BOARD
323-0814 2 Spec A
323-1084 2 Begin Spec B

3 332-0942 12 Tie, Cable
4 HARNESS, WIRING

338-1268 1 Spec A (Includes Parts
Marked ‘t)

338-0770 1 Begin Spec B (Includes
Parts Marked ‘)

7

2\

REF. PART QTY.
NO. NO. USED

PART
DESCRIPTION

5 332-2107 1 t’Housing, Printed Circuit
Board Terminai

6 TERM INAL, PRINTED CIRCUIT BOARD
332-2108 7 tSpec A
332-1269 6 tSpec A
332-2108 13 ‘Begin Spec B

7 332-2114 1 t’Plug, Keying
8 332-0942 12 t’Tie, Cable
9 812-0061 2 Screw, Machine - Round Head

(#6-32 X 3/8”)
10 853-0003 2 Washer, Lock - ET (#6)
11 860-0006 2 Nut, Hex - Machine (#6-32)

t - Parts Included in 338-1268 Wiring Harness.
. Parts Included in 338-0770 Wiring Harness.



OPTIONAL WIRE IN
24 AND 25 SPEC A ONLY)

RETRANSFER SWITCH PACKAGE (MANUAL PUSH) -
ACCESSORY GROUPS 10,11,12,14,20,21,22 (ALSO GROUPS

cYr____–_/cl_lzil

/{ -.
3

3 ..
%

—..-.— -“--’–------u

[: ;‘~000
000 i \

rOOO 4
L——l— —---J

2

6 10

\

PART
f3ESCRlPT!ON

QTY.
USED

1

2

2
2
9

REF. PART
NO. NO.

REF. PART
No. NO.

C)TY.
USED

1

PART
DESCRIPTION

Wiring Harness)
Rectifier, Diode (Part of

Wi ring Harness)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Tie, Cable

308-0343 Switch Package - Retransfer
(Complete)

Switch, Manual and Automatic
Switch, Retransfer
Relay
Harness, Wiring (Includes

Diode and Socket)
Socket, Relay (Part of

6 357-0004
1 338-0321
2 308-0175
3 307-1058
4 338-1061

1
1
1
1

7 812-0061

8 869-0006
9 853-0003

10 332-0!3425 323-0765 1



RETRANSFER TIME DELAY (0-30 MINUTES) - SPEC A ONLY

OT ....- ...... .... ---------- / -------- Izl

}9 20

81

5 10

2

7

9
. .

,/:,
,., &

.-” ‘/6.,.:

REF.
NO.

11
12

13
14
15

16
17
18

19
20

.

c-
t-

8

lb 12
14

PART
NO.

QTY. PART
USED DESCRIPTION

2 t’Receptacle, Fastener
1 t“Bracket, Panel Support

(Bottom)
2 -t”Stud, Fastener
2 t“Washer, Stud Retainer
2 t’Screw, Machine - Round

Head (#6-32 x 3/8”)
2 t’Washer, Lock - ET (#6)
2 t’Nut, Hex - Machine (#6-32)
1 ~“Relay, Time Delay (0-30

Minutes, 120 Volt, 50/60
!-h3r-tz)

1 t“Panel, Motor Timer
1 ‘f” Bracket, Panel SuppOrt (ToP)

REF. PART CITY. PART

NO. NO. USED DESCRIPTION

406-0332
301-3557

1 Time Delay Package - Re-
transfer - Wire In - Optional
(Includes Parts Marked “)

‘Time Delay Package - Re-
transfer - Plug In (Includes
Parts Marked t)

‘Relay
‘Screw, Machine - Round

Head (#6-32 x 3/8”)
‘Washer, Lock - ET (#6)
‘Nut, I-lex - Machine (#6-32)
‘Tie, Cable
‘Harness, Wiring (Includes

Parts Marked *)
.’Socket, Relay
@’Rectifier, Diode
@’Tie, Cable
@“Plug, Relay

307-1285

406-0333
406-0334
812-0061

307-1199 1

i 307-1058
2 812-0061

1
6 853-0003

860-0006
307-11703 853-0003

4 860-0006
6
6
9
1

~ 332-0942
6 338-0677 301-3558

301-3556

7 323-0765
8 357-0004
9 332-0942

10 323-0850

1
1

15
1

Parts Included in 307-1285 Time Delay Package.
Parts Included in 338-0677 Wiring Harness.
Parts included in307-l 199 Time Delay Package.



AUXILIARY STARTING CONTACTS RELAY ASSEMBLY - OPTIONAL WIRE IN

o-r – n ..-....-–./-----–..-–

REF. PART (2TY. PART
NO. NO. USED DESCRIPTION

RELAY PACKAGE, AUXILIARY STARTING CONTACTS
307-1320 1 For Units with 12 Volt

Starting Circuit (D & E)
307-1321 1 For Units with 24 Volt

Starting Circuit (C)
1 815-038’7 3 Screw, Machine - Pan Head

Cross Recessed (#6-32 x 1/4”)
2 336-2179 6 Lead
3 307-1157 1 Spring, Relay Iioiddcnvn
4 RELAY

307-1058 1 12 Volt (For 12 Volt
Starting Circuit D & E)

307-1056 1 24 Volt (For 24 Volt
Starting Circuit C)

5 323-0765 1 Socket, Relay

REF. PART
NO. NO.

6 301-3620
7 332-0751
8 332-0853
9 301-3632

10 815-0387

11 812-0061

12 815-!)388

13 860-0006

14 853-0003
15 336-2066

I
15

\

QTY.
USED

2

2

2

6
4

\
8

Bracket, Relay Mounting
Terminal, Block
Strip, Marker
Bracket, Relay and Transfer
Screw, Machine - Pan Head

Cross Recessed (#6-32 x 1/4”)
Screw, Machine - Round

Head (#6-32 x 3/8”)
Screw, Machine * Pan Head ~

Cross Recessed (#6-32 x 1/2”)
Nut, Hex Head Machine

(#6-32)
Washer, Lock - ET (#6)
Lead

7

PART
DESCRIPTION



RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55
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ACCESSORY GROUPS 51,52,53,54,55

(1-r –.- c1 __—- n/!3––
REF.
NO.

PART QTY. PART
NO. USED DESCRIPTION

301-3825 1 Panel, Sw{nging
405-1872 2 Clip, Door
301-2259 1 Plate, Cover (3-5/8 x 3-5/8”)
301-3842 1 Plate, Cover (2.31 x 1,62”)

(Not used on ~Jnits with
3 Wire Starting Circuit)

301-4087 2 Plate, Cover (5 x 6“)
301-4141 1 Plate, Cover (6-1/2 x 6“)
HARNESS, WIRING - MAIN - NOT ILLUSTRATED

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

850-0020 3 Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

850-0020 6 Accessory Group 55 (Except
Voltage Codes 4X,9X,54X,59X)

25 NUT, HEX-MACHINE (#6-32)
860-0006 3 Accessory Group 54 (Except

Voltaae Codes 4X,9X,54X,59X)

1
2
3
4

5
6
7

860-0006 6 Access;ry Group 55 (Except ‘
Voltage Codes 4X,9X,54X,59X)

SCREW, MACH INE-ROUN13HEAD (#6-32x3”)
812-0140 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
812-0140 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
INSULATOR, RESISTOR
304-0292 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
304-0292 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
INSULATOR, RESISTOR
508-0161 2 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
508-0161 4 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
WASHER, FIBER
508-0015 1 Accessory Group 54 (Except

Voltage Cpdes 4X,9X,54X,59X)
508-0015 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)’
WASHER, FLAT (.172” lDx3/8° ODx !/32’’ Thk)
526-0048 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
526-0048 2 Accessory Group 55 (Except

Voltage Codes 3,4,5 D,53,
54,55D
2 Wire Starting Circuit

(C & D) (Includes Parts
Marked ‘)

3 Wire Starting Circuit
(E) (Includes Parts
Marked A)

Voltage Codes 4X,9X,54X,59X
2 Wire Starting Circuit

(C & D) (Includes Parts
Marked t)

3 Wire Starting Circuit
(E) (Includes Parts
Marked !2)

Voltage Codes 7,57
2 Wire Starting Circuit

(C & D) (Includes Parts
Marked R)

3 Wire Starting Circuit
(E) (Includes Parts
Marked #)

#CIStA’Block, Terminal (12 Place)
#n EtA*Block, Terminal (16 Place)
#Cl~TA”Jumper, Terminal
CBlock, Terminal (3 Place)

Strip, Marker (Remote, B+,
Grid, 1 thru 11, 55)

Strip, Marker (1 thru 12)
Clamp, Cable
Bushing, Rubber
Strip, Marker (2 and 3) -

Voltage Codes 4X,9X,54X,
59x

26

338-0923 1

338-0921 1 27

28

338-0922 1

29
338-1091 1

30

8
9

10
11
12

332-1468
332-0795
332-1043
332-0611 .
332-1699

1
1
2
1
1

Voltage Codes 4X,9X,54X,59X)

Units with Voltage Codes
4X,54X (480 Volt)

Units with Voltage Codes
9X,59X (6OO Volt)

Hose, Insulating
Plate, Panel Interlock
Plug, Line Disconnect
Plate, Cover - Exerciser

Clock Opening - Accessoty
Groups 51,52

Terminal, Block (5 Place) -
Accessory Groups 51,52

Nut, Hex (#6-32) - Accessory
Groups 51,52

Washer, Lock - Spring (#6)
Accessory Groups 51,52

Jumper, Terminal Block -
Accessory Groups 51,52

31 TRANSFORMER
315-0153 1

315-0365 113
14
15
16

‘332-1469
332-1969
503-0721”

332-1968

1
1
1
1

503-0801
301-3765 ;
323-0901 1
301-3487 1

32
33
34
35

17 SWITCH, SELECTOR
308-0138 1 Units with 2 Wire Starting

Circuits (C & D)
Units with 3 Wire Starting

Circuits (E)
Knob, Switch - Units with

3 Wire Starting Circuits
Switch, Test-Transfer

Voltage Codes 3,4,5d,7,53,
54,55D,57 (750-ohm, 25 Watt)

Voltage Codes 4X,9X,54X,59X
(2500-ohm, 25 Watt)

Resistor (3-ohm, 10 Watt) -

36 332-0604 1

308-0193 1
37 860-0006 2

18 303-0076 1
38 850-0020 2

19 308-0069 1
20 RESISTOR

304-0131 1
39 332-1043 1

CLOCK, PLANT EXERCISER
Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1103 1 60 Hertz
307-1105 1 50 Hertz

Voltage Codes 4X,9X,54X,59X
307-1102 1 60 Hertz
307-1104 1-,-1,, --.. .i w rlvru

PLATE, RELAY E3YPASS
301-3837 3 Accessory Group 51
301-3837 2 Accessory Groups 52,53.54
STRIP, MARKER

Accessory Group 51
332-1821 1 2 Place (L3,5-LIL2) -

Voltage Codes 3,4,5D,7,

40

304-0563 1

21 353-0055 1
Units with 3 Wire Starting (E)

22 RESISTOR (500 -ohm, 25 Watt)
304-0094 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
304-0094 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
23 SCREW, MACHINE-ROUND HEAD (#6-32x 1/4”)

812-0059 2 Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

812-0059 4 Accessory Group 55 (Except
Voltage Codes 4X,9X,54X,59X)

41

42



~~~~’f ?~~~ A~~~ssoRy PANEL

ACCESSORY GROUPS 51,52,53,54,55

REF. PART QTV.
No. No. USER

~~~.lf)p~ 1

332-1820 2
33’2- 1822 1

332-1821 1

332-1824 1

332-1820 1
332-1822 1

332-1822 1

BLOCK, TERMINAL

332-1937 3
332- 1!237 2

332-0611 1

C9-r .-.. n ..........
PART

DESCRIPTION

Place (L I,2-L2) - Voltage
Codes 4X,9X,54X,59X
Place (7,8-6)
Place fL1.L3-(3\-3,5) -
Voltage Codc& ‘3,53’

Accessory Groups 52,53,54
2 Place (L3,5-L1, L2) -

Voltage Codes 3,4,5D,7,
53,54,55D,57

2 Place (L I,2-L2) - Voltage
Codes 4X,9X,54X,59X

2 Place (7,8-6)
3 Place (L3,5-L1, L2) -

Voltage Codes 3,53
Accessory Groups 55-

Voltage Groups 2,3,52,53

2 Place
Accessory Group 51
Accessory Groups 52,53,54

3 Place - Voltaae Codes
3,53 -

SCREW, MACH IN E- ROUND HEAD(#6-32x5/8”)
Accessory Group 51

812-0065 8 Voltage Codes 3,53
812-0065 6 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

812-0065 6 Voltage Codes 3,53
812-0065 4 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
812-0065 2 Accessory Group 55, Voltage

Codes 3,53
WASHER, LOCK - EIT (#6)

Accessory Group 51
856-0001 8 Voltage Codes 3,53
856-0001 6 Voltage Codes 4,5 D14X,7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

856-0001 6 Voltage Codes 3,53
856-0001 4 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
856-0001 2 Accessory Group 55, Voltage

Codes 3,53
NUT, t-fEX-MACHlNE(#6-32)

Accessory Group 51
$36@Q~@ 8 Voltage Codes 3,53
860-0006 6 Voltage Codes 4,5 D,4x,7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

860-0006 6 Voltage Codes 3,53

860-0006 4 Voltage Codes 4,5 D,4X,7,
9X,54,55 D,54X,57,59

860-0006 2 Accessory Group 55, Voltage
Codes 3,53

F?EL.AY, TIME DELAY ON TRANSFER -
ACCESSORY GF?OUP55
307-1144 1 Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1162 1 Voltage Codes 4,54X
307--1424 1 Voltage Codes 9,59X
MC)LJNTING PACKAGE-RELAY
301-3315 1 Accessory Group 54
301-3315 2 Accessory Group 55
RELAY, START-STOP -ACCESSORY GROUPS
51,52,53
307-1OO1 1 Voltage Codes 3,5 D,7,53,

55D,57
307-1114 1 Voltage Codes 4 54

El / c1 -------
REF. PART QTY. PART
No. No. USED DESCRIPTION

307-1080 1 Voltagc~ Codes 4X,9X,54X,59X
50 301-3375 1 Plate, Relay Mounting -

Accessory Groups 51,52,53
51 RELAY, lNTERPOSING -GENERATOR

307-0664 1 Voltage Codes 3,4,5D,7,
53,54,55D,57

307-0707 1 Voltage Codes 4X,54X
307-0708 1 Voltage Codes 9X,59X

52 RELAY, INTERPOSING-LINE
307-1083 1 Voltage Codes 3,5 D,7,53,

55D,57
397-1113 1 Voltage Codes 4,54
307-0663 1 Voltage Codes 4R,9X,54X,

59X

53 320-0221 1 Limiter, Cranking - Three
Wire Starting Circuit

54 RELAY, PHASE PROTECT-ION
307-1114 1 Voltage Code 4
307-1081 1 Voltage Code 5D
307-1119 1 Voltage Code 4X
307-1425 1 Voltage Code 9X
307-1081 2 Voltage Code 7

55 RELAY, TIM EDELAYON RETRANSFER-ACCESSORY
GROUPS 52,53,54,55
307-0724 1 Voltage Codes 3,4,5D,7,

53,54,55D,57
307-0722 1 Voltage Codes 4X,9X,54X,59X

56 RELAY, TIME DELAY ON STARTING -ACCESSC)RY
GROUPS 54,55
307-1158 1 Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1159 1 Voltage Codes 4X,9X,54X,59X

57 RELAY, TIME DELAY ON STOPPING -ACCESSORY
GROUPS 55

Voltage Codes 3,4,5 D,7,53,
54,55D,57

307-0724 1 2 Wire Starting Circuit
(C & D)

307-1419 1 3 Wire Starting Circutt (E)
Voltage Codes 4X,9X,54X,59X

307-0722 1 2 Wire Starting Circuit
(C & D)

307-1417 1 3 Wire Starting Circuit (E)
58 307-1450 1 Relay Package, Time Delay

on Pre-Heat - For 3 Wire
Starting Circuit (E) -
Optional Wire In

59 CHARGER PACKAGE, BATTERY-OPTIONAL WIRE IN
(See Separate Groups for Components)
305-0562 1 120 Volt AC Input, 12 Volt

DC -300 Milliampere Output
305-0563 1 208/240 Volt AC Input, 12

Volt DC -300 Milliampere
output

305-0568 1 208/240 Volt AC Input, 12
Volt DC -2 Ampere Output

305-0570 1 208/240 Volt AC Input, 24
Volt DC -2 Ampere Output

305-0569 1 480/600 Volt AC Input, 12
Volt DC -2 Ampere Output

305-0571 1 480/600 Volt AC Input, 12
Volt DC -2 Ampere Output

60 SENSOR PACKAGE, VOLTAGE -optional WIRE IN
(See Separate Groups for Components)
300-1365 1 Over or Under Voltage

(120 Volt, 1 Phase)
300-1366 1 Over and Under Voltage

(120 Volt 1 Phase)



RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55

REF. PART
NO. NC).

300-1367

300-1368

300-1372

300-1373

300-1374

300-1369

300-1370

300-1371

300-1375

QTY,
USED

1

1

1

1

1

1

1

1

1

(3T — . . . ___

PART
DESCRiPWf3N

Over or Under Voltage
(208-240 Volt, 1 Phase)

Over and Under Voltage
(208-240 Volt, 1 Phase)

Under Voltage (208-240 Volt,
3 Phase)

Over Voltage (208-240 Volt,
3 Phase)

Over and Under Voltage
(208-240 Volt, 3 Phase)

Under Voltage (220 Volt,
3 Phase)

Over Voltage (220 Volt,
3 Phase)

Over and Under Voltage
(220 Volt, 3 Phase)

Under Voltage (480 Volt,
3 Phase)

-n/tI– _

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

300-1376 1 Over Voltage (480 Volt,
3 Phase)

300-1377 1 Over and Under Voltage
(480 Volt, 3 Phase)

300-1378 1 Under Voltage (600 Volt,
3 Phase)

300-1379 1 Over Voltage (600 Volt,
3 Phase)

300-1380 1 Over and Under Voltage
(600 Volt, 3 Phase)

. - Parts Included in 338-0923 Wiring Harness,
A - Parts Included in 338-0921 Wiring Harness.
t - Parts Included in 338-0930 Wiring Harness,
E - Parts Included in 338-0922 Wiring Harness.
# - Parts Included in 338-1058 Wiring Harness,
n - Parts Included in 338-1091 Wiring Harness.



VOLTAGE SENSQR PACKAGE - OPTlONAL WIRE IN -
ACCESSORY GROUPS 5f,52,53,54,55 (SINGLE PHASE)

O- T— –_._ -rho––––
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PART
DESCRIPTION

Socket, Relay
Screw, Machine - Round Head

(#6-32 X 5/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Rack, Chassis
Guide, Printed Circuit Board
Housing, Printed Circuit

Board Terminal
Plug, Keying

120 Volt, 1 Phase
208-240 Volt, 1 Phase
Block, Terminal
Strip, Marker
Spring, Relay Hold-down
Block, Termmal
Strip, Marker
Bushing, Snap
Module, Voltage Sensor

(See Separate Group for
Components)

Relay

REF. PART Q-i-Y. PART FiEF. PART QTY.

NO. NO. USED DESCRIPTION NO. NO. USED

SENSC)R PACKAGE, VOLTAGE - COMPLETE 9 323-0765 1

(Optional Wire In) 10 812-0065 2

300-1365 1 Over or Under (1)
300-1366 1 Over and Under (1) 11 860-0006 10

300-1367 1 Over or Under (3) 12 853-0003 10

300-1368 1 Over and Under (3) 13 301-4067
14 323-0814 ;

812-0061 3 Screw, Machine - Round Head 15 332-2107 11

(#6-32 X 3/8”)
853-0003 3 Washer, Lock - ET (#f6)
332-0942 6 Tie, Cable
338-1004 1 Harness, Wiring
301-4088 1 Plate, Cover (Packages with Over

or Under Voltage Sensors)
98-3084 1 Decal, Voltage Sensors

Graduated Voltage
356-0067 1 Capacitator Assembly (Includes

Terminal and Leads)
332-1414 1 Clamp, Loop

16 332-2114 1
17 TRANSFORMER

315-0360 1
315-0361 1

18 332-1937 1
19 332-1949 1
20 307-1157 1
21 332-0611 1
22 332-1948 1
23 331-0102 1
24 300-0780 1

2
3
4
5

6

7

8

25 307-113’1 1
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PART
DESCRIPTIC)N

REF. PART QTY.
No. NC3. USED

PART
DESCRIPTION

REF.
NO.

PART QTY.
NO. USED

812-0061 6 Under or Over Sensor
Package

812-0061 12 Over and Under Sensor
Package

WASHER, LOCK- ET (#6)
853-0003 6 Under or Over Sensor

Package
853-0003 12 Over and Under Sensor

Package
332-0942 9 Tie, Cable
HARNESS, WIRING
338-1005 1 220 Volt, 3 Phase
338-1006 1 208-240, 480, 600 Volt,

3 Phase
332-1951 1 Strip, Marker
332-1952 1 Block, Terminal
812-0065 M. Screw, Machine - Round Head

(#6-32 X 5/8”)
856-0001 2 Washer, Lock - EIT (#6)
860-0006 2 Nut, Hex - Machine (#6-32)

98-3084 1 Decal, Voltage Ser?sors
Graduated Voltage

CAPACITOR ASSEMBLY (includes Leads ancl
Terminals) NOTE: Sensor Packages with Over
and Under Sensors useoneof each
capacitors)
356-0071 1 Over Voltage
356-0067 1 Under Voltage

SENSOR PACKAGE, VOLTAGE - COMPLETE
(ODtionai Wire In)
300-1372

300-1373

300-1374

300-1369

300-1370

300-1371

300-1375

300-1376

300-1377

300-1378

300-1379

300-1380

1 Under Voltage - 4,5D
Volt, 3 Phase

1 Over Voltage - 4,5D
Volt, 3 Phase

1 Over and Under Voltage
4,5D Volt, 3 Phase

1 Under Voltage -4,
3 Phase

1 O.er Voltage -220 Volt,
3 Phase

2

1

3
4

1 Over and Under Voltage -
4, 3 Phase

1 Under Voltage - 4X, 5

3 Phase 6

1 Over Voltage - 4~, 7

3 Phase
1 Over and Under Voltage - 8

4X, 3 Phase 9

1 Under Voltage - 9X, 10

3 Phase
1 Over Voltage - 9X, 11

3 Phase
‘1 Over and Under Voltage -

9X, 3 Phase
SCREW, MACHINE - ROUND HEAD (#6-32 X 3/8”)



VOLTAGE SENSOR PACKAGE - OPTIONAL WIRE !N -
ACCESSORY GROUPS !51,%?,S3,!54,55(THREE. PHASE)

REF.
No.

12

13

14

15

16

17

18

19

20

21

OT . . –_ _

PART c2TY. PART
NO, USED DESCRIPTION

CLAMP, LOOP
332-1414 1 Over or Under Voltage

Sensors
332-1414 2 Over and Under Voltage

Sensors
NUT, HEX - MACHINE (#8-32)
860-0006 16 Over or Under Voltage

Sensors
860-0006 32 Over and Under Voltage

Sensors
WASHER, LOCK - ET (#6)
853-0003 16 Over or Under Voltage

Sensors
853-0003 32 Over and Under Voltage

Sensors
BLOCK, TERMINAL
332-1541 1 Over or Under Voltage

Sensors
332-1541 2 Over and Under Voltage

Sensors
STRIP, MARKER
332-1950 1 Over or Under Voltage

Sensors
332-1950 1 Over and Under Voltage

Sensors
GUIDE, PRINTED CIRCUIT BOARD
3p3-@3f ~ 1 Over or Under Voltage

Sensors
323-0814 2 Over and Under Voltage

Sensors
HOUSING, PRINTED CIRCUIT BOARD TERMINAL
332-2107 3 Over or Under Voltage

Sensors
332-2107 6 Over and Under Voltage

Sensors
PLUG, KEYING
332-2114 3 Over or Under Voltage

Sensor
332-2114 6 Over and Under Voltage

Sensor
SCREW, MACHINE -ROUND HEAD (#6-32x5/8’)
812-0065 2 Over or Under Voltage

Sensor
812-0065 4 Over and Under Voltage

Sensor
SOCKET, RELAY
323-0765 1 Over or Under Voltage

Sensors

— - El/n._..-

REF. PART QTY.
NO. No. USED

323-0765 2

22 RACK, CHASSIS
301 -4r36~ 1

301-4068 2

23 RELAY, 24 VOLT
307-1131 1

307-1131 2

24 TRANSFORMER

315-0361 1
315-0362 1
315-0363 1

315-0361 2
315-0362 2
315-0363 2

PART
DESCRIPTION

Over and Under Voltage
Sensors

overor under Voltage

Sensors
Over and Under Voltage

Sensors

Over or Under Voltage
Sensors

Over and Under Voltage
Sensors

Over or Under Voltage
Sensors
4,5D, 3 Phase
4X, 3 Phase
9X, 3 Phase

Over and Under Voltage
Sensors
4,5!3, 3 Phase
4x, 3 Phase
9X, 3 Phase

25 SPRING, RELAY HOLDDOWN
307-1157 1 Over or Under Voltage

Sensors
307-1157 2 Over and Under Voltage

Sensors
26 BUSH ING, SNAP

331-0102 3 Over or Under Voltage
Sensors

331-0102 6 Over and Under Voltage
Sensors

27 MODULE, VOLTAGE SENSOR (. SeeSeparate
Group for Components)
300-0780 3 Over or Under Voltage

Sensors
300-0780 6

28 332-0765 1

29 815-0122 1

Over and Under Voltage
Sensors

Strip, Terminal - Over
Voltage Sensors -4

Screw, Machine - Hex Head
(#6-32 x 1/2”) - Over
Voltage Sensors -4



BATTERY CHARGER (2 AMPERE) PACKAGE - OPTIONAL. W!RE IN “

ACCESSORY GROUPS 51,52,53,54,55

OT . - n / n ------
12

16H 17
15 18 19

10

‘3
22
23

25

24

17

4

r- -
I

I
-J

Q1-Y.
USED

6( ,“*.

1
1

7

REF. PART
No. No

PART
DESCRIPTION

BA’TTERY (2 Ampere) -

REF.
NO.

9
10
11

PART
NO.

302-0807
301-4148
810-0081

C2TY.
USED

1
1
1

1
2
1
1

2

4
4
1

2
‘i

1

1

1

2
1

PAFIT
DESCRIPTION

Ammeter, DC
Rack, Chassis
Screw, Machine - Round Head

Brass (#8-32 x 5/8”)
Washer, Lock - EIT (#El)
Nut, Hex - Machine (#8-32)
Washer, Lock - ET (#8)
Washer, Flat (.172” ID x

3/8” OD X 1/32” Thk)
Screw, Machine - Ro~nd Head

(#6-32 X 3/8”)
Washer, Lock - ET (46)
Nut, Hex - Machine (#6-32)
Screw, Machine - Round Head

(H1O-32 X 6-1/2”)
Washer, Centering
Resistor (,6-Ohm, 75 Watt)
Holder, Fuse
Fuse (1 Ampere, 600 Volt)
Housing, Printed Circuit Board
Guide, Printed Circuit Board
Plug, Keying

CHAR C~Ef3PACKAGE
OPTlONAL WIRE IN
305-0568 1 3,4,5D AC Input,

12 VOII. DC Output
3,4,5D AC Input,

24 Volt DC Output
4X, 9X AC Input

12 Volt DC OUtp Llt

4X, 9X DC Input,

24 Volt DC OUtpLlt

Screw, Machine - Round Head
($/8-32 X 3/8”)

Washer, Lock - ET (#8)
Nut, Hex - Machine (#8-32)
Transformer, Battery Charger
Screw, Machine - Round Head

(!#10-32 X 7/16”)
Washer, Lock - ET ($410)
Nut, Hex - Machine (#10-32)

305-0570 1

305-0569 1

305-0571 1

1 812-0077 4

12
13
?4
15

856-0002
871-0007
853-0005
526-0048

16 812-0061

17
18
19

853-0003
860-0006
813-0116

2 853-1005 4
3 860-0008 4
4 315-0372 1
5 813-0099 4

6 853-0008 5
7 870-0053 5

304-0006
353-0046
321-0~78
321-0180
332-2107
323-0814
332-2114

20
21
22
23
24
25

8 MODULE, BAT”TERY CHARGER (See Separate Grclups
for Components)
300-0793 1 12 Volt DC Output
300-0794 1 24 Volt DC ~tJtpUt



BATTERY CHARGER (300 MILLIAMPERE) PACKAGE (OPTIONAL WIRE IN) -
ACCESSORY GROUPS 51,52,53,54,55

oT____ -n/n__
4

5

6
7

8

1:

11

r%

26

11
I2

l)”27

\,

~-.

19

2
3
28

17I
15
16

I 12
1

REF. PART QTY.
No. NO. USED

REF. PART QTY. PART

NO. NO. USED DESCRIPTION

CHARGER PACKAGE, BATTERY (300 Milliampere) -
OF’TIONAL WIRE IN

Screw, Machine - Round Head
Brass (#8-32 x 5/8”)

Washer, Lock - EIT (#8)
Washer, Lock - ET (#8)
Holder, Fuse
Fuse (1 Ampere)
Insulator, Resistor
Screw, Machine - Round Head

(#6-32 X 1-3/4”)
Rectifier, Full Wave
Insulator, Resistor
Resistor, Fixed
Washer, Fibre
Washer, Flat (,172” ID x

3/8” OD x 1/32” Thk)
Washer, Lock (#6)

,,
~,

Nut, t-!ex - Machine (#8-32)
Rheostat
Knob
Screw, Machine - Round Head

(#6-32 X l“)

1

1
1
1
1
1
1

1
1
1
1
2

1
2
1
1
1

12 810-0081

13 856-0002
14 853-0005
15 321-0104
16 321-0067
17 304-0292
18 812-0072

305-0562 1 1 AC Input,
12 Volt DC Output

3,4,5D Volt AC input,
12 volt output

Screw, Machine - Round Head
(#6-32 X 3/8”)

Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Panel, Battery Charger
Milliammeter, DC
Nut, Hex - Machine (#10-32)
Washer, Flat - Brass (.200” ID x

7/16” 00 X 1/32” Thk)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)

305-0563 1

812-0061 41

2
3
4
5
6
7

860-0006 4
853-0003 4
301-4106 1
302-0489 2
871-0010 4
526-0049 4

19
20
21
22
23

24
25
26
27
28

305-0129
508-0161
304-0538
508-0015
526-0048

850-0020
871-0007
303-0117
303-0076
812-0068

8 812-0061 2

9
10
11

860-0006 4
853-0003 3
TRANSFORMER
315-0009 1
315-00?0 1

1 AC Input
3,4,5D AC Input



‘TBANSFER SWITCH ASSEMBLY (2 AND 3 PQL.E)

0- 1-....... . . ---- n / ..-. cl

:
1 3 5

~

/9..-
1

“r

.
/’ A ‘ i\ N’=

.3/

17 /

32 ‘2218 25 ’24
24A

!23 22 4 1918\ 17\ 15 14
20 34
21

PART
DESCRIPTION

240 Volt, 60 Hertz
240 Volt, .50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

3 Pole
Specs A and B

Standard
110/120 Volt, 50/60 Hertz
208/220/240 Volt, 50/60

Hertz
347 Volt, 50;60 Hertz
440/480 Volt, 50/60 Hertz

Rear Connected
110/120 Volt, 50/60 Hertz
208/220/240 Volt, 50/60

Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

Begin Spec C
Standard

t 10/120 Volt, 50/60 Hertz
208/220 Volt, 50/60 Hertz
240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 50/60

REF. PART QTY.
No. No. LJSED

306-188? 1
306-1882 1
306-1883 1
306-1884 1

REF. PART
No. No

(2TY. PART
USED DESCRIPTION

SWITCH AS SE MB L.Y, TRANSFER (COMPLETE)
2 Pole

Specs A and !3
Standard

306-0964 1 110/?20 Volt, 50/60 Hertz
306-0966 1 208/220/240 Vo{t, 50/60

Hertz

306-0968 1 347 Volt, 50/60 Hertz
306-0970 1 440/480 Volt, 50/60 Hertz

F7ear Connected
306-0976 1 1?0/120 Volt, 50/60 Hertz
306-0978 1 208/220/240 Volt, 50’60

Hertz
306-0980 1 347 Volt, 50/60 Hertz
306-0982 1 440/480 Volt, 50/60 Hertz.

Begin Spec C
Standard

306-1875 1 110/120 Volt, 50/60 Hertz
306-1876 1 208/220 Volt, 50/60 Hertz
306-3876 1 240 Volt, 60 Hertz
306-1877 1 240 Volt, 50 Hertz
306-1878 1 347 Volt, 50/60 Hertz
306-1879 1 440/480 Volt, 50/60 Hertz

Rear Connected
306-1880 1 110/120 Volt, 50/60 Hertz

306-0940
306-0942

1

1

306-0944
306-0946

1
1

306-0952
306-0954

1
1

306-0956
306-0958

1
1

306-1865 1
306-1866 1
306-1866 1
306-1867 1
306-1868 ?
306 1869 1



TR,ANSFER SWITCH ASSEMBLY (2 AND 3 POLE)

cYT-.– _

REFe PART QTY. PART

No. No”
uSED DESCRIPTION

Rear Connected

306-1870 1 110/120 Volt, 50/60 Hertz

306-1871 1 2b8/220 Volt, 50/60 Hertz

306-1871 1 240 Volt, 60 Hertz

306-1872 1 240 Volt, 50 Hertz

306-1873 1 347 Volt, 50/60 Hertz

306-1874 1 440/480 Volt, 50/60 Hertz

1 SWITCHING ASSEMBLY (SEE SEPARATE GRCKJP FOR
CC)MPONENTS)

306-0928 1

306-0930 1

306-0924 1

306-0926 1

306-1859 1

306-1860 1

306-1857 1
306-1858 1

3 815-01196 12

4
5
6

7

8
9

11

12

853-0003 2
306-1378 1
ACTUATGFI, LINEAR
306-0794 1
306-0799 1
306-0798 1

306-0797 1
800-0185 4

850-0040 4
306-0564 2
800-0030 2

850-0045 2

Specs AandB
2 Pole, 1 Phase-Standard
2 Pole, 1 Phase-Rear

Connected
3 Pole, 3 Phase - Standard
3 Pole, 3 Phase - Rear

Connected
Begin .Spec C

2 Pole, 1 Phase-Standard
2 Pole, 1 Phase - Rear

Connected
3 Pole, 3 Phase - Standard
3 Pole, 3 Phase - Rear

Connected
Screw, Machine - Round Head

W/lT (#8-32 X 3/4”)
Washer, Lock - ET (#6)
Cover, Load

110/120 Volt, 50/60 Hertz
208/220/240 Volt, 50/60 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz
Screw, Cap - Hex Head

(1/4-20 x 5-1/2”)
Washer, Lock - Spring (1/4”)
Cover, Contacts
Screw, Cap - Hex Head

(5/16-18 X 1-1/4’)

Washer, Lock - Spring (5/16”)

NOTE: TO determine correct volta9e, refer to your nameplate
and model identification in front of manual.

—- ih––u

REF.
NO.

14

15

16
17
18
19

20

21
22

23

24

24A

25

PART QTY.
NO. USED

306-0641 1

815-0364 4

98-3107 1
332-0942 10
332-2211 3
BREAKER, CIRCUIT
320-0612 1
320-0609 1
320-0608 1
320-0606 1
812-0063 2

860-0003 2
812-0084 2

336-2787 1

338-1041 1

332-1541 1

CAPACITOR
312-0209 1
312-0204 ‘1
312-0204 2
312-0203 2

PART
DESCRIPTION

Cover, Auxiliary Switch
(Includes Toggle Switch)

Screw, Machine - Round Head
W/ET (#10-32 X 1/2”)

Label, Instruction
Tie, Cable
Terminal

110/120 Volt,50/60 Hertz
208/220/240 Volt, 50/60 Hertz
347 Volt, 50i60 Hertz
440[480 Volt, 50/60 Hertz
Screw, Machine - Round Head

(#6-32 X 1/2”)
Nut, Hex (#6-32)
Screw, Machine - Round Head

(#6-32 X l“)
Lead - 347/440/480 Volt,

50/60 Hertz
Harness, Wiring (Includes

Terminal Block)
Block, Terminal (Part of

Wiring Harness)

110/120 Voit, 50/60 Hertz
208/220/240 Volt, 50/60 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

26 SCREW, MACHINE- FLAT HEAD (#10-3P x7/! Y’)
815-0165 2 110/1 20/208/220/240 Volt,

50/60 Hertz
815-0165 347/440/480 Volt, 50/60 Hertz

27 WASHER, LOCK -4= TERNALTOOTH (#10)
855-0008 2 110/1 20/208/220/240 Volt,

50/60 Hertz
855-0008 4 347/440/480 Volt, 50/60 Hertz

32 306-0336 4 Spacer, Actuator Mounting
33 306-0435 1 Rod, Actuator
34 306-0563 1 Cover, Actuator
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PART QTY. PAFIT
No. USED DESCRIPTION

REF. PART C3TY. PART REF.
tw. NO. USED DESCRIPTION No.

SWITCH ASSEMBLY, TRANSFER (COMPLETE) 1
2 Pole

Standard
306-1311 1 208/220 volt, 50/60 tiertz

306-1311 1 240 Volt, 60 Hertz
306-1312 1 ~~ 240 Volt, 50 Hertz
306-1313 1 347 Volt, 50/60 Hertz
306-1314 1 440/480 Volt, 50/60 tleriz

Rear Connected 2
306-1316 1 208/220 Volt, 50/60 Hertz
306-1316 1 240 Volt, 60 Hertz

SWITCHING ASSEMBLY (See Separate Group for
Components)
306-1411 1 2 Pole, 1 Phase, Standard
306-1412 1 2 Pole, 1 Phase - Rear

Connected
306-1409 1 3 Pole, 3 Phase - Standard
306-1410 1 3 Pole, 3 Phase - Rear

Connected
Relay Assembly (Consists of

Parts Marked *)
301-4577 1 ‘Bracket, Relay Mounting

306-1317
306-13:8
306-1319

1
1
1

3

240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

Pole
Standard

208/220 Volt, 50/60 Hertz
240 Volt, 60 Hertz
240 Jolt, 50 Hertz
347 Volt, 50/60 !-lertz
440/480 Volt, 50/60 Hertz

‘Rear Connected
208/220 Volt, 50/60 tif3rtz

240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

‘RELAY, TIME DELAY (Includes Mounting
Hardware)
3(,17-1628 1 208/220 Volt, 50/60 Hertz
307-1628 1 240 Volt, 60 Hertz
307-1629 1 240 Volt, 50 Hertz
307-1630 1 347 Volt, 50/60 Hertz
307-1631 1 440/480 Volt, 50/60 Hertz
815-0496 16 Screw, Machine - Round Head

W/lT (#8-32 X 3/4”)
306-1639 1 Cover, Load

ACTUATOR, LINEAR
306-799 1 208/220/240 Volt, 50/60

Hertz
306-798 1 347 Volt, 50/60 !-iertz
306-797 1 440/480 Volt, 50/60 Hertz

306-1301 1
1
1
1
1

306-1301
306-1302
306-1303
306-1304

3

5

6306-1306
306-1306
306-1307
306-1308
306-1309

1
I
1
1
1



,

cYT_.__. ...-cl/ –-_. _

REF.
No.

PART QTY.
NO. USED

800-0017 4

PART
DESCRIPTION

REF
NO:
23

PART QTY. PART
N(3. tJSED DESCRIPTlON

336-2787 1 Lead (347/440/480 Volt,
50/60 Hertz)

338-1113 1 Harness. Wiring (Includes
Terminal Block)

332-1541 i Block, Terminal (Part of
Wiring Harness)

CAPACITOR
312-0204 j 208/220/240 Volt, 50/60 Hertz
312-0204 2 347 Volt, 50/60 Hertz
312-0203 2 440/480 Volt, 50/60 Hertz
SCREW, MACHINE- FLAT HEAD (#10-32x3/4”)
815-0165 2 208/220/240 Volt, 50/60 Hertz
815-0165 347/440/480 Volt, 50/60 Hertz
wAsHm, LOCK -~XTERNAL TOOTH (#Io)
855-0008 2 208/220/240 Volt, 50/60 Hertz
855-0008 4 347/440/480 Volt, 50/60 Hertz
800-0544 4 Screw, Cap - Hex Head

(1/4-20 X 5/8”)
862-0001 4 Nut, Hex (1/4-20)
306-1370 4 Spacer, Actuator Mounting
306-1371 1 Rod, Actuator
306-1638 1 Cover, Actuator

7 Screw, Cap - Hex Head
(1/4-20 X 3-1/2”)

Washer, Lock - Spring (1/4”)
Cover, Contacts
Plate, Motor Mounting
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)
Washer, Flat (1 1/22” ID x

11/16’ 00 X 1/16’ Thk)
Rod End, Actuator
Cover, Auxiliary Switch

(Includes Switch & Lead)
Screw, Machine - Round Head

W/ET (#10-32 X 1/2”)
Label, Instruction
Tie, Cable
Terminal

850-0040 8
306-1373 1
306-1637 1
800-0030 2

248
9

10
11

24A

25

526-0115 2

13
14

306-1418 2
306-0641 1 26

15 815-0364 4
27

16
17
18
19

98-3107 1
332-0942 10
332-2211 3
BREAKER, CIRCUIT
320-0609 1
320-0608 1
320-0606
812-0063 :

30

208/220/240 Volt 50/60 HZ
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 tif?(tz

Screw. Machine - Round Head

31
32
33
3420

(#6-32 X 1/2”)
Nut, Hex {%-32)

. - Parts Included in Relay Assembly,21
22

860-0006 ~

812-0084 2 Screw, Machine”- Round Head
(#8-32 X l“)

NOTE: To determine correct voltage, refer to your nameplate
and mociei identlf!calion in front of manual,
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41,42

PART
DESCRIPTION ~

REF. PART
NO. NO.

12 306-1978
13 306-1475
14 306-1038
15 306-1041
16 306-1580
17 306-1474
18 332-0942
19 98-3107
20 812-0063

QTY.
USED

PART QTY.
NO. USED

PART
DESCRIPTION

Spacer, Actuator Mounting
Rod, Actuator
Barrier, Arc Chute
Barrier, Arc Chute
Cover, Auxiliary Switch
Rod, Actuator
Tie, Cable,
Label, Instruction ~
Screw, Machine - Round Head

(#6r-32 X 1/’2”)

Washer, Lock - ET (#6) ~
Nut, Hex (#6-32)

SWITCH ASSEMBLY, TRANSFER (COMPLETE)
Standard

208/220/240 Volt, 50/60
Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

Rear Connected
‘208/220/240 Volt, 50/60

Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

8
1
2
4
1
1

10
1
4

306-1495 1

306-1496 1

306- 149’3 1
306-1500 1 21 853-0003 4

22 860-0006 4
23 BREAKER, CIRCUIT

320-0611 2

SWiTCHING ASSEMBLY (See Separate GrOllpfOr
Components)
306-1483 1 Standard
306-1484 1 Rear Connected

208/220/240 Volt, 50/60
Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz
Terminal
Lead - 347/440/480 Volt,

50/60 Hertz Units

2
3 306-1430 2 Cover; Auxiliary Switch
4 815-0364 8 Screw, Machine - Round Head

306-1433 2 Cover, Contact 320-0608 2
320-0609 2

24 332-2211 6
25 336-2787 2x Recessed W/ET (R1O-32 x 1/2”)

,5 812-0082 4 Screw, Machine - Rcund Head
(#8-32 ,X 3/4”) 26 CAPACITOR

312-0218 2
312-0205 4
312-0204 4

208/220/240 Volt, 50/60 Hertz
347 Volt, 50/60 Hertz

6 306-1434 1 Cover, Load
7 ACTUATOR, LINEAR

306-0843 !2 208/220/240 Volt, 50/60
~Hertz

‘1

30b-’O8d~ ~2 ~ 347 volt, 50/60 Hertz ~~
‘:306-ioQ41 , “2’ ~40f~80tioit, 50@O$iertz

8 800-0004 6 Screw, ~ap - Hpx Head
(1/4-20 X 5/8’:)

9 850 LO040 20 Wash~r, Lock - Spring
10 862-0001

440/480 Volt, 50/6~ Hertz

217 SCREW, MACHINE; ~LAT HkAD~ RECES$Fq ~
(#,10-321x7/8”) ~ ~; ~ I ~ ~ I ~ ~ ~ ~

,,
I 815-01165 ~ ~~ 208/220~240’ Volt,’501~0 Hertz

815-0165 ! 8 ~ 347/440/480 Volt, 50/60 Hertz
2A ~WASHI=R; LOCK -’ET (#IO) ~~ :, ,’

855-0008 ~ 4 208[220/240 Volt, 50/60 Hertz
~855-0008 8 347/440/480 Volt, 50/60 Hertz

29 308-0406 1 Auxiliary

Nut, Hex (1/4-20)
Screw, Cap - Hex Head

(1/4-20 x 5“)
11 800-0187



TRANSFER S’VV:’TCI+ASSEMBLY (LI POLE)

PART
DESCRPTICIN

REF.
N9.

PART
NO.

QTV.
USED

PART
DESCRIPTION

REF.
NO.

PART
NO.

QTY.
USED

30 338-1150 Harness, Wiring (Includes
- Terminal Block)
Block, Terminal (Part of

Wiring Harness)
Washer, Lock - IT (#8)
Screw, Machine - Round Head

(#8-32 X l“)
Cover, Contact (LH)
Cover, Contact
Rod End, Actuator

Cover, Contact (RH)
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Flat (17/64” ID x

5/8’ OD X 1/16” Thk)
Screw, Cap - Hex Head

(1/4-20 X 1-1/2”)
Cover, Motor Mounting
Rod Encl, Actuator
Washer, Lock - Spring (3/8”)

1 39
40

306-0333
800-0051

2
2

31 332-1541 1
41 526-0018 20

32
33

854-0007
812-0084

2
2 42 800-0009 2

306-0331
306-0332
306-1385
850-0045
800-0030

2
2
2
2
2

43
44
45

306-1432
306-1647
850-0050

34

35
36
37
38

Wa=har 1or.lf - spring (~j~~”)..”.Z. ,”., - “r.

Screw, Cap - Hex Head
(5/16-18 X 1-1/6’)

NOTE: To determine correct voltage, refer to your nameplate
and model identification in front of manual



PROGRAMMED Transition
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PART CITY. PART
No. USED DESCRIPTION

SWITCH ASSEMBLY, TRANSFER (C OMP!. El”E)
Standard

306-1581 ‘1 208/220 Volt, 50/60 Hertz
306-1581 1 240 Volt, 60 Hertz
306-1582 ‘1 240 Volt, 50 Hertz
306-1583 ‘1 347 Volt, 50/60 Hertz
306-1584 1 440/480 Volt, 50/60 Hertz

Rear Connected
306-1585 1 208/220 Volt, 50/60 Hertz
306-1585 1 240 Volt, 60 Hertz
306-1586 1 240 Volt, 50 Hertz
306-1587 1 347 Volt, 5W5G Hertz
306-1588 1 440/480 Volt, 50/60 Hertz

SWiTCHING ASSEMBLY (See Separate Group for
Components)
306-1483 1
3G6-1484 1
306-1433 2
306-1430 2
815-0364 8

812-0082 4

306-1434 1

ACTUA”TQR, LINEAR
306-0843 2
306-0842 2
306-0841 2

Standard
Rear Connected
Cover, Contact
Cover, Auxiliary Switch
Screw, Machine - Round Head

(#1 O-32 X 1/2”)

8, 9, 1 1,9’12/
10 46 13

I
n

lC?I ““”
c1

la]

24 24 20 18 4
21
22

REF. PART QTY.
NO. NO. USED

8 800-0004 8

9 850-0040 18
10 862-0001 10
11 800-0187 8

12 306-1978 8
13 306-1475 1
14 306-1038 2
15 306-1041 4
16 306-1580 1
17 306-1474 1
18 3“32-0821 7
19 98-3107 1
20 812-0063 4

21 853-0003 8
22 860-0006 8
23 BREAKER, CIRCUIT

320-0611 2
320-0608 2
320-0609 2

Screw, Machine’- Round Head
(#8-32 X 3/4”)

24 332-2211 6

Cover, Load
25 336-2787 2

26 CAPACITOR
208/220/240 Volt, 50/60 Hertz 312-0218 2

347 Volt, 50/60 Hertz 312-0205 4

440/480 Volt 50/60 Hertz 312’-0204 4

1

.i

——

15 41”,42

PART
DESCRIPTION

Screw, Cap - Hex Head
(1/4-20 X 5/8”)

Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

( 1/4-20 X ~“)
Spacer, Actuator Mounting
Rod, Actuator
Barrier, Arc Chute
Barrier, Arc Chute
Cover, Auxiliary Switch
Rod, Actuator
Tie, Cable
Label, Instruction
Screw, Machine - Round Head

(#6-32 X 1/2”)
Washer, Lock - ET (#6)
Nut, Hex (#6-32)

208/220/240 Volt, 50/60 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 He’rtz
Terminal
Lead - 347/440/480 Volt,

50/60 Hertz

208/220/240 Volt, 50/60 Hertz
347 Volt, 50/60 Hertz
440/480 50/60 Hertz



TFIANSFEEFI S’VVITCH ASSEMBLY (4 POLE) -
PROGRAMMED TRANSITION

cl-r -------------------- n / . . . .. . _.

REF. PART QTY. PART REF. PART QTY.
NO. No. USED DESCRIPTION NC). NO. USED

27 SCREW, MACH INE-FLATHEADX RECESSED 39 306-0333 2
(#10-32x7/8”) 40 800-0051 2
815-0165 4 208/220/240 Volt, 50/60 Hertz
815-0165 347/440/480 Volt, 50/60 Hertz 41 306-0281 4

28 WASH ER, LOCK -tTCOUNTERSUNK (#IO) 42 309-0297 2
855-0008 4 208/220/240 Volt, 50/60 Hertz 43 812-0082 4
855-0008 8 347/440/480 Volt, 50/60 ktertz

29 308-0406 1 Switch, Toaaie
30 338-1154 1 Harness, W;~ng (Includes 44 RELAY, TIME DELAY

31

32
33

34
35
36
37
38

332-1541

854-0007
812-0084

306-0331
306-0332
306-1385
850-0045
800-0030

1

6
2

2

2
2
?

2

Terminal Block)
Block, Terminal (Part of

Wiring Harness)
Washer, Leek - IT (#8)
Screw, Machine - Round Head

(#8-32 X 1“)
Cover, Contact (LH)
Cover, Contact
Rod End Actuator
Washer, Lock - Spring (5/16”)
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)

307-1628
307-1628
307-1629
307-1630
307-1631

45 301-4577
46 526-0018

47 800-0009

48 850-0050
49 306-1647

NOTE: To determine correct voltage, refer to your nameplate

and model identification In front of man Lial

1
1
1
1
1
1

20

2

2
2

PART
DESCRIPTION

Cover, Contact (RH)
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Barrier, Switch
Switch, Snap Action
Screw, Machine - Round Head

(#8-32 X 3/4”)

208/220 Volt, 50/60 Hertz
240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz
Bracket, Relay Mounting
Washer, Flat (17/64” ID x

5/8” OD x 1/16” Thk)
Screw, Cap - Hex Head

(1/4-20 X 1-1/2”)
Wtwher, Lock - Spring (3/8”)
Rod End, Actuator
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26,27 2523,24, 23 21,22
7

.1!3,16,17

19

‘ 20

~~F. PART QTY, PART REF. PART QTY. PART

N(). NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

SWITCHING ASSEMBLY (COMPLETE) 1 BASE
Units Without Programmed Units Without Programmed

306-0928 1
306-0930 1

306-0924 1
306-0926 1

306--1E59 1
306-1860 1

306-1857 1
306-1858 1

306-1411 1
306-1412 1

306-1409 1
306-1410 1

Transition -
Specs A and B

2 Pole, 1 Phase - Standard
2 Pole, 1 Phase - Rear

Connected
3 Pole, 3 Phase - Standard
3 Po!e, 3 Phase - Rear

Connected
Begin Spec C

2 Pole, 1 Phase - Standard
2 Pole, 1 Phase - Rear

Connected
3 Pole. 3 Phase - Standard
3 Pole; 3 Phase - Rear

Connected
Units With Programmed

Transition
2 Pole, 1 Phase - Standard
2 Pole, 1 Phase - Rear

Connected
3 Pole, 3 Phase - Standard
3 Pole, 3 Phase - Rear

Connected

‘Transition
306-1098 1 Standard Connected
306-1099 1 Rear Connected

Units With Programmed
Transition

306-1643 1 2 Pole, 1 Phase - Standard
306-1645 1 2 Pole, 1 Phase - Rear

Connected
306-1642 1 3 Pole, 3 Phase - Standard
306-1644 1 3 Pole, 3 Phase - Rear

Connected

2 BLOCK AND CROSS BAR ASSEMBLY (See Separate Grou
for Components)

U-its Without Programmed
I ransition
Specs A ‘and B

306-1394 2 2 Pole, 1 Phase - Standard
306-0573 2 2 Pole, 1 Phase - Rear

Connected
306-1395 2 3 Pole, 3 Phase - Standard
306-0572 2 3 Pole, 3 Phase - Rear

Conne6ted



S’WiTCHING ASSEMBLY (2 AND 3 PC)LE)

REF. PART QTY.
NO.

3

4

5

5

6

8

9

?’40. USED

306-1853 2
306-1854 2

306-1851 2
306-1852 2

306-1403 2
306-1404 2

306-1401 2
306-1402 2

STRAP, LOAD

306-0674 1

337-0440 1

337-0414 1

337-0215 1
LUG,SOLDERLESS
332-1480 5
332-1480 6

PART
DESCRIPTION

Begin .SpecC
2Pole, 1 Phase-Standard
2Pole, 1 Phase-Rear

Connected
3 Pole, 3 Phase-Standard
3 Pole, 3 Phase - Rear
Connected

Units With Programmed
Transition
2 Pole, 1 Phase - Standard
2 Pole, 1 Phase - Rear

Connected
3 Pole, 3 Phase - Standard
3 Pole, 3 Phase - Rear

Connected

Standard
Units Without Programmed

Transition - Specs A and B
Units Without Programmed

Transition - Begin Spec C
Units With Programmed

Transition
Rear Connected

2 Pole, 1 Phase
3 Pole. 3 Phase

SCREW, CAP - HEX HEAD W/dONE WASHER (5/16-18x 1“) -
UN ITS WITHOUT PROGRAMMED) TRANSITION
815-0459 5 2 Pole, 1 Phase - Standard
815-0459 6 2 Pole, 1 Phase - Rear Connected
815-0459 6 3 Pole, 3 Phase - Standard
815-0459 9 3 Pole, 3 Phase - Rear Connected
SCREW, CAP- HEX HEAC) (5/16-18x7/8”)-
UNITS WITH PROGRAMMED TRANSITION
800-0027 5 2 Pole, 1 Phase - Standard
800-0027 6 3 Pole, 3 Phase - Standard
WASHER, LOCK-SPRING (5/16”) -UNITS WITH
PROGRAMMED TRANSITION
851-0028 6 2 Pole, 1 Phase - Standard
851-0028 5 3 Pole, 3 Phase - Standard
STRAP, LOAD -3 POLE,3PHASEUNITS

337-0675
337-0215

1
1

337-0439 1
337-0215 1

337-0413 1
337-0215 1

STRAP, LOAD

337-0255
337-0215

337-0433
337-0215

1
1

1
1

Units Without Programmed
Transition
Specs A and B

Standard
Rear Connected

Begin Spec C
Standard
Rear Connected

Units With Programmed
Transition
Standard
Rear Connected

Units Without Programmed
Transition
Specs A and B

Standard
Rear Connected

Begin Spec C
Standard
Rear Connected

REF. PART (ITY. PART
NO. No. USED DESCRIPTION

337-0413 1
337-0215 1

10 STRAP, JUMPER
337-0252 2

337-0415 2

11 STRAP, JUMPER -

337-0253 1
337-0252 1
337-0416 1

Units With Programmed
Transition

Standard
Rear Connected

Units Without Programmed
Transition

Units With Programmed
Transition

3 POLE, 3 PHASE UNITS
Units Without Programmed

Transition
Specs A and B
Begin Spec C

Units With Programmed
Transition

12 STRAP, NEUTRAL -STANDARD CONNECTED
337-0432 1 Units Without Programmed

Transition
337-0417 1 Units With Programmed

Transition
13 332-1913 1 Terminal, Ring (Standard

Connected)
14 815-0410 1 Screw, Machine - Binder Head

(#6-32 x 1/4”) - Standard
Connected

15 854-0014 12 Washer, Lock - IT (1/4”)
16 526-00?5 12 Washer, Flat (9/32” ID x

9/16” OD x 1/16” Thk) - Units
With Programmed Transition

17 800-0009 8 Screw, Cap - Hex Head
(1/4-20 X 1-1/’2”)

18 306-0510 1 Arm, Interlock Assembly
19 SWITCH. SNAP ACTION

309-0297 6 lJnits Without Programmed
Transition

309-0297 8 Units With Programmed
Transition

20 BARR IER, SWITCH
306-0281 8 Units Without Programmed

Transition
306-G28i 1.2 Units With Ptoyrdrlir-lied

Transition
21 815-0478 4 Screw, Cap - Hex Head

(/?6-32 X 3-1/2”)
22 870-0183 4 Nut, Hex - W/ET (#6-32)
23 SCREW, CAP- HEX HEAD W/CONE WASHER (5/16-18x l“)

815-0459 6 2 Pole. 1 Phase
815-0459 9

24 NUT, HEX (5/’1 6-18)
862-0015 2
862-0015 3

25 BAR, INTERLOCK
306-0399 1

306-1636 1

26 306-0258 4
27 815-0447 8

28 306-0565 2
29 800-0004 4

30 306-0509 1

3 Pole; 3 Phase

2 Pole, 1 Phase
3 Pole, 3 Phase

Units Without Programmed
Transition

Units With Programmed
Transition

Bracket, Accessory Switch
Screw, Machine - ROUnd Head

W/l T (#8-32 X 3/4”)
Lever
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Arm, Interlock Assembly



57 56

I

54 53 50
51
52

55 9

QTY. PART
USED DESCRIPTIC)N

REF. PART
No. No.

SWITCHING ASSEMBLY (COMPLETE)
306-1483 1 Standard
306-1484 1 Rear Connected

i B,A..:~, ,>’$y~~~~

306-1472 1 Standard
306-1482 1 Rear Connected

2 306-1836 2 Kit, Contact Replacement
3 800-0007 22 Screw, Cap - Hex Head

(1/4-20 X l“)
4 526-0018 44 Washer, Flat (17/64’; ID x

5/8” OD x 1/16” Thk)
5 854-0014 40 Washer, Lock - IT (1/4”)
6 800-0008 16 Screw. Cap - t-iex Head

(1/4-20 X 1-?/4”)
7 396-1431 4 13racket, Accessory Switch
8 306-1427 2 Spacer, Lever
9 812-0082 16 Screw’, Machine - Round Head

(#8-32 X 3/’4”)
?0 306-0643 4 Handle, Actuator - Half -

Fflght Side
11 306-0644 4 tiandle, Actuator - Half -

L@ft Side
12 813-0109 ‘$ Screw, Machine - RoLInd Head

(~#lcJ32 x 1-3/4”)
13 870-02!W Q,d N\ It, ilex - Self Locking

(#$1%32)
I 4 813-0110 ‘i Scr[lw, Ma~tlirje - ROUnd I.{fihd

(/410.32 .x 2“)
1::! 81543485 2 Screw. Mactlir]e - Should~x
1[i 850-0030 ,.>‘. VVasller Lock -- Si>rlng (#10)

49 47 46 45 3’2
48 33

44

REF. PART
No. NO.

17 STRAP, LOAD
306-1446

337-03%
18 STRAP, LOAD

306-1447

337-0395
“19 STRAP, LOAD

306-1448

337-0395
20 STRAP, LOAD

306-1440

337-0395
21 898-1082
22 306-0313
23 815-0046

24 854-ooo7
2)5 337-0358
26 337-0359
L>7 332-2017

j) fj 800-009:?

QTY.
USED

1

1

1

1

1

1

1

1
3

43 2

35
36
37

11

IQ

42

39

2

41

PART
DESCRIPTION

Standard (Includes
Marked ‘)

Rear Connected

Standard (Includes
Marked ‘)

Rear Connected

Standard (Includes
Marked ‘)

Rear Connected

Standard (includes
Marked A)

Rear Corlnected
Insulator. Sleevina

Parts

Parts

Parts

Par%

4 ‘ABar, Stop “
8 ‘AScrew, Machine - Phillips

Mead X Recessed (#8-32x 3/8”)
8 “AWasher, Lock - IT (#8)
2 Strap, Jumper
2 Strap, Jumper
4 Lug, Solderless - Standard

Urllts
4 Screw, Cap - Hex Head

(1/?-13 x 1-1/2”) - %a.ndarrj
Units

4 Wa$her, Lock - Spring (1~2”) -
Standard Units



SWITCHING ASSEMBLY (4 IPOLE)

REF.
Nom

Pm-r
No.

QTY.
USED

2
2
4

8
8
4

20
8
2
4

6

G

2

2
4

4

2
4

PART
DESCRIPTION

Bracket, Lever
Lever
Screw, Machine - Round

(#6-32 X 1-1/4”)
Washer, Lock (#6)
Nut, Hex (#6-32)
Screw, Machine - Round

(#8-32 X 1-1/4”)
Washer, Lock - IT (#8)
Nut, Hex (#8-32)
Bracket, Interlock Bar
Screw, Cap - Hex Head

(1/4-20 X 1/2”)

REF. PART QTY. PART
No. No. USED DESCRIPTION

306-1426
306-1420
812-0070

47 800-0051 8

48 851-0022 8
43 306-1473 1
50 815-0459 4

51 650-0045 4

Screw, Cap - Hex t-lead
(3/8-16 X 1-1/4”)

Washer, Lock - Spring (3/8”)
Bar, Interlock

30
31
32 Head

Head

Screw, Cap - Hex Head
(5/16-18 X l“)

Washer, Lock - Spring (5/16”)
Nut, Hex (5/16-18)
Switch, Snap Action
Bracket, Auxiliary Switch
Barrier, Switch
Spacer, Mounting Screw
Screw, Binder Head

(#8-32 X 3/8”)
Screw, Machine - Round Head

(#10-32 X 1-1/2”)
Washer, Flat (#8)
Chute, Arc
Spacer, Arc Chute
Spacer, Interlock
Washer, Lock - Spring (1/4”)
Arm, Interlock Assembly

33
34
35

850-0C20
860-0005
812-0085

52 862-0015 4
53 308-0297 8
54 306-0636 4
55 306-0281 12
56 166-0122 8
57 815-0127 8

36
3“7
39
40

854-0007
860-0008
306-1423
800-0003

41 332-2065 Lu’g, Soldedess’ - Standard
Units

Strap - Rear Connected Units

Lug, Solderless - Standard
Units

Strap - Rear Connected Units
Screw, Machine - X Recessed

W/lT (#8-32 X 1/2”)
Screw, Cap - Hex Head

(#6-32 X 3-1/2”)

58 812-0087 12
41

42
337-Q317

332-2065 59 526-0048 12
60 306-0320 6
61 306-0668 12
62 306-1424 2
63 850-0040 4
64 306-0508 4

42
43

337-0394
81%0446

44 815-0478

● - Parts Included in 306-1446,306-1449 and 306-1448
Load Strap Assemblies.

A - Parts Included in 306-1440 Load Strap Assembly,
!

:’

45
46

306-0253
815-0447

Lever
Screw, Machine - Round Head -

X Recessed W/lT (#8-32 x 3/4”)



BLOCK AND CROSS BAR ASSEMBLY [2 AND 3 POLE] “

WITHOUT PROGRAMMED TRANS!T!ON - SPECS A AND B

4, 5,
23 67 8 35

24

9

10

6

41

22, 23

21

11

257

20

30

29

12
19 27

6

28

45 1817161413
15

REF. PAR-I- QTY’. PART
N(3. No. USED DESCRIPTION

BLOCK AND CROSS BAR ASSEMBLY-COMPLETE
306-1394 2 ~ pnie, ~ phase - Standard

306-0573 2 2 Pole, 1 Phase - Rear Connected
306-1395 2 3 Pole, 3 Phase - Standard
306-0572 2 3 Pole, 3 Phase - Rear Connected

2 STRAP, LINE
306-0570 4 2 Pole, 1 Phase
306-0570 6 3 Pole, 3 Phase

3 f3AF?RlER, ARC CHU”TE

REF. PART QTY. PART

No. NO. USED DESCRIPTION

11 CROSSBAR ASSEMBLY
306-1375 2 2 Pole, 1 Phase
306-0383 2 3 Pole, 3 Phase

12 306-0382 2 Support, LH
13 BARR IER, CONTACTS

306-0617 4 2 Pole, 1 Phase
306-0617 6 3 Pole, 3 Phase

14 815-0157 3 Screw, Machine - Socket Head
(#10-32 X 1/4”)

306-057! 4 2 Pole, 1 Phase
306-0571 6 3 Polo, 3 Phase 15 SCREW, MACHINE, FLAT HEAD W/ET (#8-32x5/8”)

4 815-0458 8 Screw, Machine - Pan Head 815-0451 8 2 Pole, 1 Phase

(#10-32 X 3--1/4”) 815-0451 12 3 Pole, 3 Phase

5 526-0009 B Washer, Flat (7/32” ID x 16 NUT, HEX (#8-32)

1/2” OD X 1/16” Thk) 860-0008 8 2 Pole, 1 Phase

6 870-0053 28 Nut, Hex (#10-32) 860-0008 12 3 Pole, 3 Phase

7 306-0663 2 Barrier, Arc Chute 17 BARRIER, LINE STRAP

8 306-0491 2 Shield, Arc Chute 306-0662 4 2 Poie, 1 Phase

9 306-0384 2 Support, Rt-i 3)6-0662 6 3 Pole, 3 Phasp

10 815-044!3 : ,? Screw, Machino - Round Head i 8 306-0601 4 Spacer

VV/ET (#lo-32 x 3!4”) 19 SCRE’W, MA(:E{l NE- BIN DERl#EA[) (#[~-32x14”)
815-0410 4 2. Pc~le, 1 Phase
8T5-O41O 6 3 Pole, 3 Phase



BLOCK AND CROSS BAR ASSEMBLY (2 AND 3 POLE) -
WITHOUT PROGRAMMED TRANSITION - SPECS A AND B

REF. PART QTY. PART
NO. NO. USED DESCRIPTIC)N

20 CHUTE, ARC
306-0387 4 2 Pole, 1 Phase
306-0387 6 3 Pole, 3 Phase

21 306-0368 4 Separator, Arc Chute
22 TERM INAL, RING

332-1913 4 2 Pole, 1 Phase
332-1913 6 3 Pole, 3 Phase

23 SCREW. CAP- HEX HEAD W/CONICAL (5/16-18x 1“)
815-0459 4
815-0459 6

24 LUG, SOLDERLESS
332-1480 4

332-1480 6

24 STRAP, LOAD
337-0215

337-0215

4

6

REF.
NC).

25
27

28
29

30
34

PART QTY. PART
NO. USED DESCRIPTION

306-0381 2 Lock, Trigger
815-0364 8 Screw, Machine - Round

W/ET (#10-32 X 1/2”)
306-0568 2 Adapter, Handle
815-0488 4 Screw, Machine - Round

W/ET (#10-32 X 1/4”)
306-05E 2 Adapter, Handle
WASHF:i’!. FLAT (21/64° lDxl” (3C)X l/16’’ Thk)-

2 Pole, 1 Phase’ Rear Cmne:!edUnifs
3 Pole, 3 Phase 526-0041 2 ~ pole, I p~a$e

3 3 Pole, 3 Phase
2 Handle, Switch (RH)
2 Handle, Switch (LH)

,2 Screw, Machine - Round

2 Pole, 1 Phase - Standard
Connected

3 Pole. 3 Phase - Standard

526-0041
35 306-0793
36 306-0791
37 813-0109

Connected

2 Pole, 1 Phase - Rear
Connected

3 Pole, 3 Phase - Rear
Connected

38 850-0030
39 870-0200
40 306-0286
41 306-1388
42 306-1389

(#lo-32 x 1-3/4”)

Head

Head

2 Washer, Lock - Spring (#IO)
2 Nut, Hex (#10-32)
2 Rod End, Actuator
2 Guard, Finger
2 Spacer



2,3 4 5 6
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22

5

15
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FIEF. PART QTY. PART
?40. No. USED DESCRIPTlOPd

BLOCK AND CROSS BAR ASSEMBLY- COMPLETE
Units Without Programmed

Transition - Begin Spec C
306-1853 2 2 Pole, 1 Phase - Standard
306-1854 2 2 Pole, 1 Phase - Rear

Connected
306-1851 2 3 Pole, 3 Phase - Standard
306-1852 2 3 Pole, 3 Phase - Rear

306- 140,1
306-1402

Connected
L~lltts With Programr?ed

Transitihrl,,
g 2 Pole, 1 Phase - ~tandard
2 2 Poller 1 Phase - pear

Connected
2 3 Pole, 3 Phase - Standard
2 3 }>ole, 3 Phase - Rear

f.;onnected

33,34

REF. PART
No. No.

2 SCREW, CAP

815-0459
815-0459

815-0507

\

QTY.

11

PART
USED DESCRIPTION

HEX HEAD W/CONICAL WASHER
Units Without Programmed

Transition - Begin Spec C
4 2 Pole, 1 Phase (5/16-18 x l“)
6 3 Pole, 3 Phase (5/16-18 x l“)

Units With Programmed
Transition

4 2Pole, 1 Phase (5/16 -lr.3x 1-1/4
815-0507 6

i TERMINAL: RING ~
332-1?13 ; 4~
332-1913 6
LtJGIS~LDEf?LE~S

332-1480 4
33’7-0215 ‘4

332-1480 6



BLOCK AND CROSS BAR ASSEMBLY (2 AND 3 Pous)
WITHOUT PROGRAMMED TRANSITION - BEGIN SPEC C AND

ALL UNITS WITH PROGRAMMED TRANSITION

REF. PART t3TY. PART REF. PART (al-Y. PART
NO. NC?. USED fXSCFilPTiON NO. NO. USED DESCRIPTlON

5 SCREW, MACHINE-BINDER HEAD (#6-32 xl/4”) 22 SCREW. MACHINE - FLAT HEAD W/ET (#8-32X 5/8”)
815-0410 4 2 Pole, 1 Phase
815-0410 6 3 Pole, 3 Phase

6 STRAP, LINE
306-0570 4 2 Pole, 1 Phase
306-0570 6 3 Pole, 3 Phase

7 306-1400 2 Barrier, Arc Chute
8 853-0008 4 Washer, Lock - ET
9 SCREW, tVtACtil NE- ROUND b-lEAD

815-045i 8 2 Pole, 1 Phase’
815-0451 12 3 Pole, 3 Phase

23 CHUTE, ARC
306-0387 4 2 Pole, 1 Phase
306-0387 6 3 Pole, 3 Phase

27 306-0567 2 Adapter, Handle (LH) - Units
(#lOj Without Programmed Transi-

tion - Begin Spec C
813-0114 4 Units Without Programmed 28 815-0488 4 Screw, Machine - Round Head

Transition - Beg;n Spec C
(#1 O-32 X 3“)

813-0120 4 Units With Programmed
Transition (#10-32 x 3-1/2”)

10 815-0449 12 Screw, Machine - Round Head
W/ET (#10-32 X 3/4”)

11 306-0384 2 Support (RH.)
12 306-0381 2 Lock, Trigger
13 CROSS BAR ASSEMBLY

306-1375 2 2 Pole, 1 Phase
306-0383 2 3 Pole, 3 Phase

14 306-0382 2 %DDOl_t (LH)
15 SCREW, MACHINE-SOCKET HEAD’(#10-32x3/4”)

815-0157 4 2 Pole, 1 Phase
815-0157 6 3 Pole, 3 Phase

17 SCREW, MACHINE
815-0364 8 2 Pole, 1 Phase (Round Head

W/ET #1 O-32 X 112”)
815-0485 8 3 Pole, 3 Phase (Shoulder)

18 870-0053 8 Nut, Hex (#10-32) - Units
Without Programmed Transi-
tion - Begin Spec C

19 BUSHING
306-1397 8 2 Pole, 1 Phase
306-1397 12 3 Pole, 3 Phase

20 WASHER, FLAT (21/64’ lDxl” 0Dxl/16’’Thk)-
REAR CONNECTED
526-0041 2 2 Pole, 1 Phase
526-0041 3 3 Pole, 3 Phase

21 BARR IER, LINE STRAP
306-1399 4 2 Pole, 1 Pha~e
306-1399 6 3 Pole, 3 Phase

W/ET (#10-32 X 1/4”) -
Units Wtthout Programmed
Transition - Begin Spec C

29 306-0568 2 Adapter, Handle (RH) - Units
Without Programmed Transi-
tion - Begin Spec C

30 HANDLE, SWITCH (RH)
306-0793 2 Units Without Programmed

Transition - Begin Spec C
306-1341 2 Units With Programmed

Transition
31 HANDLE, SWITCH (LH)

306-0791 2

306-1342 2

32 813-0109 2

33 850-0030 2

34 NUT, HEX (#10-32)
870-0200 2

870-0298 2

35 306-0286 2
36 306-1388 2
37 306-1389 2
38 812-0090 2

Units Without Programmed
Transition - Begin Spec C

Units With Programmed ~
Transition

Screw, Machine - Round Head ~
(U1O-32 X 1-3/4”)

Washer, Lock - Spring (#10) -
Units Without Programmed
Transition - Begin Spec C

Units Without Programmed
Transition - Begin Spat C

Units With Programmed
Transition (Self Locking)

Rod End, Actuator
Guard, Finger
Spacer
Screw, Machine - Round Head

(#8-32 x 2-1/4”) - Units
With Programmed Transition ~

,,,,


